Manufactured by:
Backyard Discovery
Backyard Qi Airport Drive, Pittsburg, KS 66762

DiscoveEnry~ | 800-856-4445

Basepoint Business Centre: Rivermead Drive, Westlea, Swindon SN5 7EX Phone: 0800-118-2476 J.P. Coenstraat 7, The Bridge, The Hague, 2595 WP, Netherlands
Phone: 08005678990

24x12 Barrington Gazebo

MODEL # : 2406032

A WARNING

Cancer and Reproductive Harm
www.P65Warnings.ca.gov

Please visit www.backyarddiscovery.com
For the most up to date assembly manual, to register your product, or to order
replacement parts Para obtener instrucciones en espanol, visite
www.backyarddiscovery.com

EASY STEP-BY-STEP

®
3D INTERACTIVE INSTRUCTIONS
DOWNLOAD THE FREE APP

INS-2406032-A-24x12 BARRINGTON GAZEBO ENG 9-10-24




OWNER'S MANUAL - BASIC SETUP DIMENSIONS & ASSEMBLY NOTES

It is critically important that you start with square and level footings, concrete pad or deck to attach your structure

—  Pay close attention to the items needed for each step. Make sure you are using the correct hardware for each
step. Using incorrect hardware may result in improper assembly
— Remember to double check for underground utilities and overhead electrical lines

Post mounts are provided with your structure which allows you to permanently install your structure to a
pre-existing or new wood or concrete surface. See Anchor Instructions for further details and recommendations.

—  The hardware to attach the post mounts to the structure is included.
—  The hardware to mount the structure permanently to a concrete surface is included.

—  The hardware to mount the structure permanently to a wood deck is NOT included and will need to be purchased
separately. You must ensure there is ample structural support under the deck before permanently attaching.

24'-7 3/4"
‘ [7513mm ] ‘

12'- 3/4"
[3675mm] ~

TE
1 @S
1011 5/8" 1011 5/8" S o 2
© [3342mm] || [3342mm] =~ [2098mm] ] -
F f i “ | 1010 |
. AT S — b [330-2mm] J
[3646mm| 1111 1/2" o E
~ [3646mm] u‘: @
23'-5 1/8" © 2

[7140mm]



OWNER'S MANUAL - ANCHORING LAYOUT

10-10"

[3302mm]

.I{}l_dll

[3150mm]

910"
[2098mm]

23-51/8"

B [7140mm] i
B 22'-11 1/8"
[6988mm]
22'-51/8" _
{108 175* [6836mm]
[3494mm|
- - e - -
..,..
.,,,,,.,f
I 8 1 .ff/
AN 0, z |~ x,,
OD% N@Q.ﬂ,\% \\\\\\ ,,,,,.
A 7 @ B2 'y
0 b ey, ¥ & _ -
| O, N P e ﬂwwm‘ | i
O »\) Nrm;u OO \M.P 3 m.uaa.?_,..r < OD A
AWT s 8 o N 40”0 o

NOTE: DIMENSIONS ARE TO ANCHOR PLATES
MOUNTED TO POSTS EXCEPT WHERE NOTED.

METAL ANCHOR
PLATES



OWNER'S MANUAL - PARTS IDENTIFICATION
WOOD COMPONENTS (NOT TO SCALE)

o o &

o

o o s o

o i o a

AADT MOUNTING BLOCK - W4L20731 D01 BEAM - W4L20648 D04 BEAM - W4L20650
(x2) 2 3/8"x3 3/4"x1 7/16" (60x96x36) (x4) 17/16"x5 1/4"x29 15/16" (36x134x760) (x4) 1 7/M6"x5 1/4"x27 1/16" (36x134x688)

o G L]

' Q

-] . o o

D02 BEAM - W4L20647
(x2) 17/16"x5 1/4"x75 13/16" (36x134x1926)

o @ o @

o a

D03 BEAM - W4L20652
(x4) 1 7/M6"x5 1/4"x67 13/16" (36x134x1723)

8 & . o

@ - 8 © . u B . v @ . a

D05 BEAM - W4L20649
(x2) 1 7/16"x5 1/4"x89 7/16" (36x134x2272)

o o o o o

a o o o

D06 BEAM - W4L20653
(x4) 17/16"x5 1/4"x89 1/2" (36x134x2274)

o @ o o o a g a a

a e o L - @ a

D07 BEAM - W4L19814 D08 BEAM - W4L20651

(x4) 17/16"x5 1/4"x51" (36x134x1296) (x4) 17/16"x5 1/4"x68 3/4" (36x134x1746)
[/ S & '\
D09 TRUSS BRACE - W4L20714 D10 TRUSS BRACE - W4L20715
(x2) 17/16"X5 1/4"X36 1/4" (36x134x920) (x2) 17/16"X5 1/4"X36 1/4" (36x134x920)

o o 2 o

& o

-]

D11 BEAM - W4L20713
(x4) 17/16"X5 1/4"X65" (36x134x1651)

7

! . .
/ £y !

/ I,

/ / /
Fa .-"’ / Fot

! ] y.

E01 RAFTER - W4L17533 E02 RAFTER - WA4L17534
(x2) 1 3/8"x3 3/8"x22" (36x86x557) (x2) 1 7/16"x3 3/8"x45 7/16" (36x86x1155)

E03 RAFTER - W4L17535
(x2) 17/16"x3 3/8"x69" (36x86x1752)

E04 RAFTER - W4L17536
(x2) 17/16'x3 3/8"x69" (36x86x1752)

r
! / | / /

E06 RAFTER -W4L17538

E05 RAFTER - W4L17537
(x2) 17/16%3 3/8"x45 7/16" (36x86x1155) (x2) 17/16x3 3/8"x21 15/16" (36x86x557)

K a o 4] (] = o \

EO07 RAFTER - W4L20654
(x2) 17/16"x3 3/8"x76 1/8" (36x86x1934)




OWNER'S MANUAL - PARTS IDENTIFICATION
WOOD COMPONENTS (NOT TO SCALE)

/ .

~]

E08 RAFTER -W4L17552
(x4) 17/16"x3 3/8"x76 1/8" (36x86x1934)

EO9 RAFTER - W4L17553
(x2) 17/16"3 3/8"67 1/8" (36x86x1705)

E10 RAFTER - W4L17554
(x2) 17/16"x3 3/8"x43 5/8" (36x86x1109)

\- \ \ \
\\ o \ \ >

E11 RAFTER - W4L17555 E12 RAFTER - W4L17565

(x2) 17/16"3 3/8"20 3/16" (36x86x512) (x2) 3 3/8"x1 7/16"x20 3/16" (36x86x512)

\ \
E13 RAFTER - W4L17566
(x2) 17/16"x3 3/8"x43 5/8" (36x86x1109)

\ : A

E14 RAFTER - W4L17567
(x2) 1 7/16"x3 3/8"x67 1/8" (36x86x1705)

E15 RAFTER-W4L20712
(x2) 17/16"x3 3/8"x76 1/8" (36x86x1934)

E16 RAFTER - W4L17572
(x4) 17/16"x76 1/8"x3 3/8" (36x86x1934)

E17 COLLARTIE - W4L17573
(x4) 13/8"x3 3/8"x71 5/8" (36x86x1820)

E18 RAFTER -W4L19815
(x4) 17/16"x76 1/8"x3 3/8" (36x86x1934)

o "~ ™

E19 COLLAR TIE - W4L19827
(x4) 1 3/8"x3 3/8"x71 5/8" (36x86x1820)

Q a o

HO1 RAFTER - W4L17521
(x4) 15/16"x3 3/8"x54 1/8" (24x86x1374)

o] o a

H02 RAFTER - W4L17522
(x4) 15/16"x3 3/8"x39 3/8" (24x86x1000)




OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

o -

] o - o Is] -

HO3 RIDGE BOARD - W4L.19452
(x2) 15/16"x3 3/8"x64 1/2" (24x86x1639)

o . - o . - [+

H04 RIDGE BOARD - W4L19453
(x2) 15/16"x3 3/8"x88 9/16" (24x86x2250)

o

La)

HO5 RAFTER - W4L20726
(x2) 15/16"x3 3/8"x68 9/16" (24x86x1742)

[}
o ] o

H06 RAFTER - W4L17528
(x2) 15/16"x3 3/8"x44 1/2" (24x86x1130)

o o] o fa]

@ o [/
© e [/
)

=

HO7 RAFTER - W4L17529
(x2) 15/16"x3 3/8"x53 3/16" (24x86x1351)

[+] o

o [+]

HO08 RAFTER SUPPORT - W4L17530
(x2) 15/16"x3 3/8"x10 11/16" (24x86x272)

]
/
{]

le]
L] [+] &) ]

HO9 RAFTER - W4L17531
(x2) 15/16"x3 3/8"x53 3/16" (24x86x1351)

B
o B a

H10 RAFTER - W4L17532
(x2) 15/16"x3 3/8"x44 1/2" (24x86x1130)

= a

- o

H11 PURLIN - W4L17539
(x2) 15/16"x3 3/8"x56" (24x86x1422)

. - "

H12 PURLIN - W4L17540
(x2) 15/16"x3 3/8"x70 1/2" (24x86x1791)

. a

H13 PURLIN - W4L17541
(x2) 15/16"x3 3/8"x58 3/8" (24x86x1483)

a o

H14 PURLIN - W4L 17542
(x2) 15/16"x3 3/8"x43 7/8" (24x86x1114)




OWNER'S MANUAL - PARTS IDENTIFICATION
WOOD COMPONENTS (NOT TO SCALE)

H15
(x2)

PURLIM - W4L17543
15/16"%3 38 "xT5 1116" (24xB6x1922)

H16
(x2)

H17
(x2)

PURLIM - W4L17544
15/16%3 3/8"x51 TME" (24xB6x1307)

PURLIN - W4L17545
1516753 3/8%%27 1/4" (24x86x692)

@

H18
(x2)

RAFTER - W4L17547
15/1673 3/8"44 1/2" (24x86x1130)

H18
(x2)

RAFTER - W4L17548
15/16%%3 3860 S/8" (24x86x1540)

= = o

o =] = - ] =

H20
(x2)

FASCIA - W4L19440
15/16"%3 3/8"xT4 TIB" (24x86x1902)

H21
(x4)

PURLIN - W4L13443
15/167x3 3/8™x74 13/16" (24xBEx1900)

H22
(x8)

PURLIM - W4L 12444
151673 3/8"x64 13M16" (24x86x1646)

; : %

H23
(xd)

PURLIM - W4L19445
151673 3/8"x83 1/2" (24xB86x2121)

H4
(x8)

PURLIN - W4L 19446
15/167%3 3/8"x44" (24x86x1117)

: B

H25
(x4)

PURLIN - W4L19447
15/16°%3 3/87x50 916" (24xB6x1284)

H26
(x4)

PURLIN - WL 19448
15/16"%3 3/8"x59 516" (24x86x1506)

H27
(x4}

PURLIN - W4L19449
15M6"%3 3/8"x88 3/4™ (24x86x2255)



OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

HZ8
{x2)

RAFTER - W4L17568
150163 3/8"44 1/2" (24xB6x1130)

0 -] a

H29
(x2)

RAFTER - W4L17569
15/167%3 38"x60 S/8" (24x86x1540)

o

L] (] L] o

H30
(x2)

FASCIA - W4L19451
15M167%3 318774 T/B" (24xB86x 1902)

Q01
(x2)

FASCIA - WAL1T526
157164 7/16"%65 15/16" (24x112x1675)

aoz
(x2)

FASCIA - W4L17527
244 THE"BO 1/2° (24x11242044)

"

El

Qo3
(x4)

FASCIA - WaL19441
15/16"x4 7/167%63 316" (24x112x1605)

Qo4
(x4)

L

TO1
(=2)

FASCIA - W4L19442
15M6"4 TME™xE5 13M6" (2411 2x2179)

/ N

PURLIN - W4L17546
1516 %1 SME6"%12 7/8" (24x34x327)

ToZ
(x4)

PURLIN - W4L18450
15/16"%1 SME"LTE 51167 (24x34x1989)

co1
{x11)

CORBEL - W2A03198
1 7H6"%6 7/16°x35 1/8" (36x163x893)

//x:\

C02 CORBEL WITAG - W2A03199

{x1)

1 TAB"xB TM6"x35 1/8° (I6x163x893)




OWNER'S MANUAL - PARTS IDENTIFICATION
WOOD COMPONENTS (NOT TO SCALE)

P01 POST - W2A03202
(x2) 6"x6"x89 1/2" (152x152x2274)

P02 POST - W2A03203
(x2) 6"x6"x89 1/2" (152x152x2274)

P03 MIDDLE POST - W2A04460
(x2) 6"x6"x89 1/2" (152x152x2274)

oo o o

oG o o

P04 CENTER POST - W2A04461
(x1) 6"x6"x32 5/16" (152x152x820)



OWNER'S MANUAL - PARTS IDENTIFICATION
HARDWARE COMPONENTS (NOT TO SCALE)

1
|
| ]

H100378| BOLT WH BLK H100120| CONCRETE ANCHOR

Hloo(z)&E).I BOLT WH BLK (x4)| 5/16x1-3/4 (x24)| 1/4x2

J Q]: H100171| BOLT WH BLK QIj H100488| BOLT WH BLK

H100195| BOLT WH BLK 32)| 1/4x1 x20)| 1/4x2
(x54)| 5/16x2-3/4 (x32)] 1/ax (20l

N

[,
|

\l

|
| || >
J

H100792| LAG SCREW WH BLK

\l

H100415| BOLT WH BLK
(x20)| 5/16x3-3/4 (x22)] 1/4x3

| p

L4 H100513| BOLT WH BLK H1003(887)I le?g(zSCREW WHBLK

(x48)| 5/16x4-1/4

\L{ H100534| BOLT WH BLK >
(x4)| 5/16x4-1/2 (x2)| 1/4x1-1/2

J H100480 | BOLT WH BLK H108(42€£I Ll'?g(lSCREW WHBLK

(x8) | 5/16x4-3/4

[N [N
I L I L
4 14
=i 4 4

[ I D
H100403| LAG SCREW WH BLK

H100881 | BOLT WH BLK H101059 | BOLT WH BLK H100471| LAG SCREW WH BLK
(x8) | 5/16x5 (x8) | 5/16x9 (x52) | 5/16x1-1/2

[ H100354| BOLT WH BLK [ﬂ] H101058 | BOLT WH BLK

L (x4)| 5/16x6-1/2 (x40) | 5/16x8-3/4

[J H101037| BOLT WH BLK (Hj H101047 | BOLT WH BLK

(x4)| 5/16x6-3/4 (x4) | 5/16x9-3/4

d

SRR\
—Nep-
Lt
—Nep-

——

SR\
—Ner-

I L-
S N
)

10



OWNER'S MANUAL - PARTS IDENTIFICATION
HARDWARE COMPONENTS (NOT TO SCALE)

—

H100385| SCREW PFH BLK
(x216)| 8x1

[ >

H100200| SCREW PFH BLK
(x40)| 8x1-1/2

[ =

H100382| SCREW PFH BLK
(x52)| 8x1-3/4

N O\

| >

H100391] SCREW PFH BLK
(x384)| 8x2

"4

[ 1 >

H100483| SCREW PFH BLK
(x72)| 8x2-1/4

W4

[
- H100202 | SCREW PWH BLK
(x4)| 8x5/8

[
- H100392 | SCREW PWH BLK
(x24)| 8x3/4

>

" H100536 | SCREW PWH BLK
(x48) | 8x1-1/4

©

H100630| WASHER FLAT BLK
(x44)| 8x19

©)

H100770| WASHER FLAT BLK
(x44)| 5/16"

(o)

H100478| WASHER FLAT BLK
(x16)| 8x27

H100653 | NUT LOCK BLK H100479| NUT LOCK BLK
(x20)| 1/4 (x52)| 5/16

|D]| | ]

H101030| SCREW CONFIRMAT BLK
(x160)| 7x2

H100379 | T-NUT BLK

H100759| SCREW TAPPING (x158) | 5/16
(x74)| 1/4x1

i

H100833| SCREW WOODGRIP
(x530)| 10x3/4 H100398 | T-NUT BLK

(x32)| 1/4

H100198 | WASHER LOCK EXT BLK
(x194)| 8x19

H100405| WASHER LOCK EXT BLK
(x20)| 6x15

©

H101034 | WEATHER PROOFING WASHER
(x10) | 1/8"x1/4"1.D.x7/16"O.D.

11



OWNER'S MANUAL - PARTS IDENTIFICATION
HARDWARE COMPONENTS ( NOT TO SCALE)

H100114 | TORX WRENCH
(x1) | T-30

H100147| TORX BIT
(x1)| T-30

x|

<7

6

H101100 | MAGNETIC DRIVER
(x1)]

O

DI

H101114 | RIGHT ANGLE DRILL ADAPTER
x1) |

12



OWNER'S MANUAL - PARTS IDENTIFICATION

ACCESSORY COMPONENTS (NOT TO SCALE)

A4MO1185  CORMNER BRACKET
(=4)

/

e

(x2)

MI'E"IQIE‘SS POST ANCHORING PLATE
®

A4MD1894  MIDDLE POST
(x2) CLIP ASSEMBLY

A4M01895 PANEL SUPPORT
(%2) BRACKET

.

o

A4MO1904  SPLICE PLATE
(x2)

Pt
A
€ /

AAMO1238  PANEL BRACKET
(%2)

AAMO1234  POST CLIP
(=4) ASSEMELY

)

A4MO01191 PAMNEL BRACKET
(x2)

""./.,.'/ : )
5]
A
8,
4] - ]
L

ABPODI0E  BxE POST FOOT
(x6)

A4M01902 RAFTER HANGER
(x1)

AAMOZ501  FAM MOUNT BRACKET

(x2) (x2)

13

ABPOD460 6" QUICK RELEASE BAR CLAMP



OWNER'S MANUAL - PARTS IDENTIFICATION
ACCESSORY COMPONENTS (NOT TO SCALE)

A4M02158 BYD ID TAG PATIO A4M02822 EDGE TRIM SPLICE A4M02825 EDGE TRIM
(x1) (x8) (x4) CORNER SPLICE
' A4M01205 METAL SPACER
A4MO01228 RAFTER CLIP A4M01237 ROOF SUPPORT
(x20) (x12)  SPLICE CLIP (x10)

A4M02850 RIDGE CAP CHANNEL

(x8) SHORT
A4M02888 RIDGE CAP
(x1)
A4M02849 RIDGE CAP CHANNEL
A4M02889 (x4)
(x1)
.,'//’,_,/""..----‘A
. — A4M02847 RIDGE CAP CHANNEL A4'2’)'(%2)887 2SI
T (x8) LONG
A4M02821 EDGE TRIM
A4M02867 CORNER RIDGE CAP SHORT (x4)
(x4)

A4M02848 EDGE TRIM
CORNER RIDGE CAP LONG (x2)

14



OWNER'S MANUAL - PARTS IDENTIFICATION

ACCESSORY COMPONENTS (NOT TO SCALE)

A4M02818 29GA STEEL SHEETING
(x8)

A4M02814-1 29GA STEEL SHEETING
(x2)

A4M02817-2 29GA STEEL SHEETING
(x2)

A4M02812-2 29GA STEEL SHEETING
(x2)

A4M02815-1 29GA STEEL SHEETING
(x2)

9205413 ELECTRICAL ENCLOSURE

(x1)

A4MD2815-2 29GA STEEL SHEETING
(x2)

A4M02814-2 29GA STEEL SHEETING
(x2)

A4MO02817-1 29GA STEEL SHEETING
(x2)

A4M02812-1 29GA STEEL SHEETING
(x2)

15

A4M02819 29GA STEEL SHEETING
(x4)

A4M02816-2 29GA STEEL SHEETING
(x2)

A4M02813-2 29GA STEEL SHEETING
(x2)

A4M02816-1 29GA STEEL SHEETING
(x2)

A4M02813-1 29GA STEEL SHEETING
(x2)



OWNER'S MANUAL - PARTS IDENTIFICATION
ACCESSORY COMPONENTS (NOT TO SCALE)

o & o . o s e =] . . o

[¥]
2]
0

A4MO02872 RIDGE BRACE
(x1)

o o " . o a

A4M02873 RIDGE BRACE
(x4)

A4M03409 DRIP EDGE
(x8)

S

A4|}?(02?972 BRACKET A4M03410 DRIP EDGE SPLICE A4M04025 TRUSS BRACKET

(x8) (x1)

A4MO03411 DRIP EDGE
(x4)

16



PRE-ASSEMBLY STEP 1 - SORTING PARTS

It is critical for ease of assembly that you take the time to sort and organize the wood and hardware.

WOOD PARTS:

— Organize wood parts by the three-digit, alpha-numeric number stamped on each board (ex. P01).
— If there are multiple boards with the same stamped number, stack those pieces together.

— Stamps can be found on the flat surface of the boards or on the end of the boards.

— Allow yourself plenty of room - the wood pieces can take up a significant amount of space.

NOTE: CARTONS ARE NOT ORGANIZED BY BOARD OR STEP NUMBER.

HARDWARE PARTS:

We recommend that you have a separate table to organize the hardware.

Hardware bags are printed with a seven-digit, alpha-numeric part number.

You can organize your hardware by part number or group by hardware type (e.g. bolts, nuts, etc.).
During assembly you only need to reference the last four digits of the number.

H100194 | BOLT WH
(XZ)T 5/16 x 2-1/2

17



PRE-ASSEMBLY STEP 2 - TOOLS REQUIRED

Drill Attachments:

Phillips Head
1/8" & 3/8" Drill
Bits
Cordless Drill or
Electric Drill
Phillips Screw Driver
Tape Measure Claw Hammer

Square

Open End
Wrenches 1/2" &
7/16"

3/8" Drive Ratchet, 1/2" &
7/16" STD Sockets, 1/2" &
7/16" Deep Sockets

Rubber Mallet -
Optional

Level 24"

18



PRE-ASSEMBLY STEP 3 - CHOOSE YOUR ASSEMBLY METHOD

There are several types of assembly instructions available to you.

1. Printed Assembly Manual included with your set
2. BILT APP - 3D interactive instructions

3. Combination of the Printed Manual and BILT APP (Note: Step numbers can differ between the two
methods)

CIBILL.

Scan for easy
3D instructions

Download the BILT app
before you begin

19



STEP 1 - POST ASSEMBLY

P01 POST - W2A03202
(x1) B'xB"x89 1/2" (152x152x2274)

T P02 POST - W2AD3203
(k1) 6'%6"%B9 112" (152x152x2274)

P03 MIDDLE POST - WZAD4460
(x1) 6%6"xBO 12" (152x152x2274)

QaTty

PART NUMBER

DESCRIPTION

12

H100200

SCREW PFH 8x1 1/2 BLK

ABPO0308 EBxd POST FOOT

(%3}

- FOR EASE OF ASSEMBLY, WE RECOMMEND
USING SAW HORSES FOR THE FOLLOWING STEPS.

P03 (x1)
P02 (x1
POST MIDDLE POST

200 (x12)
SCREW -1 1/2"

ALIGN POST FOOT AND DRILL

1/8" [3mm] PILOT HOLES FOR

THE ATTACHMENT HARDWARE.

20

308
6x6

FP'E:II'@3 T FOOT




STEP 2 & 1 2FT BEAM ASS EM BLY QTY | PART NUMBER | DESCRIPTION
4 H100195 BOLT WH 5/16x2 3/4 BLK
s 4 H100198 WASHER LOCK EXT 8x19
s 4 H100379 T-MUT 5/16 BLK
D03 BEAM - WALZ0ES2
(¥2) 1 7ME"5 1/4"x67 13/16" (36x134x1723)
002 BEAM - WAL20647
(k1) 1 7/16"%5 1/4™%75 137167 (36x134x19285)
INSERT T-NUTS FIRST
D03 (x1)
BEAM

193414
WASHER - 8x19

195 (x4)

BOLT-2 3.-4"_\

.

21

D02 (x1)
BEAM

379 (x4)
T-NUT - 5/16"




STEP 3 - 12FT BEAM ASSEMBLY

PR -]
& ]

D01 BEAM - WAL 20648
(x2) 1 7NE"%5 1/4"x29 15/16" (36x134x780)

C01  CORBEL - W2A03198
(x2) 1 THE"E THE"35 1/8" (36x163x0883)

QTY | PART NUMBER | DESCRIPTION

8 H100198 WASHER LOCK EXT 8x19
8 H100379 T-NUT 5/18 BLK

8 H100513 BOLT WH 5/16x4 1/4 BLK

INSERT T-NUTS FIRST

193§13
WASHER - 8x19

513 (x8)
BOLT -4 1/4"

/ i/ 379 (x8)
/. T-NUT - 5/16"

Co1 (x1)
CORBEL

22

C01 (x1)

CORBEL




STEP 4 -12FT BEAM ASSEMBLY

aTy

PART NUMBER

DESCRIPTION

12

H100483

SCREW PFH 8x2 1/4 BLK

—
e
e
== / 12FT BEAM ASSEMBLY FROM
PREVIOUS STEPS

23

\_453 (x12)

SCREW -2 1/4"




QTyY | PART NUMBER | DESCRIFPTION
STEP 5 - 12FT END ASSEMBLY 8 | H100198 WASHER LOCK EXT 8x19
8 | H100379 T-NUT 5/16 BLK
2 | H100405 WASHER LOCK EXT 6x15
2 | H100792 LAG SCREW WH 1/4x3 BLK
8 | H101058 BOLT WH 5/16x8 3/4 BLK
12FT BEAM ASSEMBLY FROM )
FREVIOUS STEPS ; :
P01 ASSEMBLY
P02 ASSEMBLY B
INSERT T-NUTS FIRST 1058 (xe) .
SAW DUST CAN BE LEFT BEHIND IN BOLT BOLT - 8 314" oo
HOLES. IF YOU HAVE TROUBLE WITH BOLTS N
ENGAGING, USE A LONG SCREW DRIVER TO e 2)
REMOVE THE DEBRIS. 198 (x8) <>
INSERT LAG SCREWS LAST. IWASHER = SutS TN

TO AVOID WOOD SPLITTING, MAKE
SURE LAG SCREWS GO INTO PILOT HOLES.

; N
' \_379 (x8)

T-NUT - 516"

BEAM ASSEMEL

P02 (x1
POST

NOTE SMALL PILOT HOLES
FOR POST ORIENTATION

PO1 (x1)

/_ POST

792 (x2)
LAG SCREW - 3"

405éx2
WASHER - 6x15




REPEAT STEPS 1 THROUGH 5

25




PART NUMBER

DESCRIPTION

STEP 6A - BEAM ASSEMBLY QY

H100483

SCREW PFH 8x2 1/4 BLK

P - -

DOT7 BEAM - W4L18814
(21) 1 T1E"%5 1/4°%517 (36x134x1298)

&

D04  BEAM - W4L20650
(x1) 1 7M16"5 1/4"x27 1/16" (36x134x688)

ALIGN HOLES
EEFORE ATTACHING
SCREWS

26

(x2)
SCREW -2 1/4"




STEP ﬁB - BEAM ASSEMBLY QTY | PART NUMBER | DESCRIPTION
. B H100195 BOLT WH 5/18x2 3/4 BLK
E : s ; ' (5] H100198 WASHER LOCK EXT 8x19
i [ H100379 T-NUT 516 BLK
(1) T TGS 1488 314" (36x134x1746) 6| H100483 SCREW PFH 8x2 1/4 BLK
il
.l
D06 BEAM - WAL20653
(x1) 1 T7/1E %5 1/4"x89 1/2" (36x134x2274)
AMO2873  RIDGE BRACE
{=1)
INSERT T-NUTS FIRST
ALIGN HOLES
BEFORE ATTACHIN
HARDWARE

198 (x6)
WASHER - 8x19

195 (x6)

BOLT-2 3.-‘4“_\\

-

g%?R[E&J -21/a"

D08 (x1)
BEAM
379 (x6)

T-NUT - 5/16"

2873 (x1)
RIDGE BRACE

D06 (x1)
BEA

27



" QTY | PART NUMBER | DESCRIPTION
STEP 6C - BEAM ASSEMBLY 2| H100195 BOLT WH 5/16x2 3/4 BLK
_ 2 H100198 WASHER LOCK EXT 8x19
I : : b3 2 | H100379 T-NUT 5/16 BLK
' 4 | H100483 SCREW PFH 8x2 1/4 BLK

D05 BEAM - WdL20648
(x1) 1 TAGERS 14788 TME" (36x134x2272)

INSERT T-NUTS FIRST

ALIGN HOLES
BEFORE ATTACHIN
HARDWARE

198 (x2)

'ﬂ‘ASHER 8x19
195 (x2)
EDLTJ 3.-'4"\h

FLUS

D05 (x1)
BEAM

SCREW - 2 1/4"

28

A
379 (x2)

T-NUT - 5/16"




STEP 6D - BEAM ASSEMBLY

i =

C01 CORBEL - W2A03198
(x1) 1 TH8°x8 THE %35 1787 (I6x163.893)

/_/"__-H‘“'_t“
G WO Vi

€02 CORBEL WITAG - W2A03199
(x1) 1 TAE"E TAGE"35 178" (36x163x853)

QTY | PART NUMBER | DESCRIPTION

8 H100198 WASHER LOCK EXT 8x19
g H100379 T-NUT 5/16 BLK

8 H100513 BOLT WH 5/16x4 1/4 BLK

INSERT T-NUTS FIRST

198 (xB)
WASHER - Bx19

513 (x8

)
BOLT -4 114"_\
ﬁ‘ =

CO01 (x1)
CORBEL

29

T-NUT - 5/16"

c02 (x1)
CORBEL




i QTY | PART NUMBER | DESCRIPTION
STEP ? GAZEBO ASSEMBLY 6 H100198 WASHER LOCK EXT 8x18
i i B N 5] H100379 T-NUT 5/16 BLK
,//ZJ.Y \\\ 2 H100405 WASHER LOCK EXT 6x15
S N
i 2 H100792 LAG SCREW WH 1/4x3 BLK
6 H101058 BOLT WH 5/16x8 3/4 BLK
ASSEMBLY FROM STEP 5 H— — S —
y ASSEMBLY FROM STEP 60 %
in s - —]
PO3 ASSEMBLY

INSERT T-NUTS FIRST

FOR THIS STEP IT IS HELPFUL TO HAVE 3 ADDITIONAL PEQPLE
TO HELP STAND UP THE ASSEMBLY AND ATTACH HARDWARE. *_?SEMB’-V FROM

STEP 5

SAW DUST CAN BE LEFT BEHIND IN BOLT HOLES. IF YOU HAVE ":_,:,,, %
TROUBLE WITH BOLTS ENGAGING, USE A LONG SCREW DRIVER - ¥
TO REMOVE THE DEBRIS, LEFT =% N,

INSERT LAG SCREWS LAST. —_— .

TO AVOID WOOD SPLITTING, MAKE SURE
LAG SCREWS GO INTO PILOT HOLES.

ASSEMELY FROM
STEP 6D

L L
405 (x2) ~—
WASHER - 6x15 I L'.;:_trﬁ_} -
792 (x2
LAG SCREW - 3" A —
198 (x6) e P03 ASSEMBLY
WASHER - 8x19
1058 (x6)

BOLT - 8 3/4"

30



STEP 8A - BEAM ASSEMBLY

PART NUMBER

DESCRIPTION

H100483

SCREW PFH 8x2 1/4 BLK

& @ -

DO7T  BEAM - WAL18814

{(x1) 1 7/118"%5 1/4"%51"

(36x134x1298)

&

a

L] B

L] o

D04 BEAM - WAL2065
(x1) 1 7/16"%5 1/4"x27

0
1/16" {36x134x688)

INSERT T-NUTS FIRST

ALIGN HOLES
BEFORE ATTACHIN
SCREWS

DO7 (x1)

483 (x2
SCRE

-21/4"




- QTY | PART NUMBER | DESCRIPTION
STEP BB BEAM ASSEMBLY ] H100195 BOLT WH 5/16x2 3/4 BLK
: ; iy ; : 3] H100198 WASHER LOCK EXT 8x19
< e 6__ | H100379 T-NUT 5/16 BLK
(x1) 17165 1/4°x88 304" (36x134x1746) B H100483 SCREW PFH 8x2 1/4 BLK

] "o .. el

D06  BEAM - WALZ0653
(x1) 1 7/18"%5 1/4".89 1/2° (36x134x2274)

AAMOZATI RIDGE BRACE
(x1)

INSERT T-NUTS FIRST

D06 (x1)
BEAM

ALIGN HOLES
BEFORE ATTACHIN
HARDWARE

2873 (x1)

198 (x6
(x6) RIDGE BRACE

WASHER - 8x19
195 (x6

)
BOLT-2 3/ _\

D08 (x1)
BEAM

379 (x6)
T-NUT - 5/16"

483 (x6)
SCREW - 2 1/4"

32



- QTY | PART NUMBER | DESCRIPTION
STEP 8C - BEAM ASSEMBLY 2 H100185 BOLT WH 5/16x2 3/4 BLK
_ 2 H100188 WASHER LOCK EXT 8x19
A i : b 2 | H100379 T-NUT 5/16 BLK
T B ot 4 | H100483 SCREW PFH 8x2 1/4 BLK
(x1) 1 TAGERS 14788 TG (36x134x22T2)
INSERT T-NUTS FIRST
ALIGN HOLES
BEFORE ATTACHIN
HARDWARE
WASHER - 8x19 / '
- 8Bx / g
195 D05 (x1)
BEAM

4
BOLT- 3;4‘_\
o,
483 (x4)

SCREW - 2 1/4"

379 (x2)
-NUT - 516"

33



STEP 8D - BEAM ASSEMBLY

/_"...-F-F-___-—““- (]
6] s, G50
C01 CORBEL - W2A03198
(x2) 1 TI16"x6 7/16"x35 1/8” (36x163x693)

INSERT T-NUTS FIRST

513 (x8)
BCI'LT 4 174"

198 (x8) -
WASHER - 8x19 /

379 (x8)
T-NUT - 5/16"

Co1 (x1)
CORBEL

34

QTY | PART NUMBER | DESCRIPTION
8 H100198 WASHER LOCK EXT &x19
8 H100379 T-NUT 5/16 BLK

8 H100513 BOLT WH 5/16x4 1/4 BLK

Co1 (x1)
CORBEL




STEP 9 - GAZEBO ASSEMBLY QTY | PART NUMBER | DESCRIPTION
= = _ _ ) _ _ [6__[Hioo1e8 WASHER LOCK EXT 8x19
S T = = = # . [ | H100379 T-NUT 5/16 BLK
// \ 2 H100405 WASHER LOCK EXT 6x15
/ AESEMEAT ERUMSTERAR Y 2 | H100792 LAG SCREW WH 1/4x3 BLK
6 | H101058 BOLT WH 5/16x8 3/4 BLK

P03 ASSEMBLY

INSERT T-NUTS FIRST

FOR THIS STEP IT IS HELPFUL TO HAVE 3 ADDITIONAL PEOPLE
TO HELF STAMD UP THE ASSEMBLY AND ATTACH HARDWARE.

SAW DUST CAN BE LEFT BEHIND IN BOLT HOLES. IF YOU HAVE
TROUBLE WITH BOLTS ENGAGING, USE A LONG SCREW DRIVER
TO REMOVE THE DEBRIS.

INSERT LAG SCREWS LAST.

TO AVOID WOOD SPLITTING, MAKE SURE
LAG SCREWS GO INTO PILOT HOLES.

-
-

ASSEMBLY FROM
STEP 8D

| ____.-r-"'f/
i 405 (x2)
WASHER - 6x15

792 (x2)
LAG SCREW - 3"

P03 ASSEMBLY-

1058 (x6)
BOLT - 8 3/4"

1934:6
WASHER - 8x19

379 (x6)
T-NUT - 516"

35



STEP 10A - BEAM ASSEMBLY

PART NUMBER

DESCRIPTION

H100483

SCREW PFH 8x2 1/4 BLK

& @

DO7  BEAM - WAL18814
(x1) 1 7/18"%5 1/4"x51" (38x134x1208)

&

a

L]

L]

o

D4

BEAM - W4L20650

(x1) 1 7M16"%5 1/4"27 1/16" {36x134x688)

INSERT T-NUTS FIRST

ALIGN HOLES
BEFORE ATTACHIN

SCREWS

DO7 (x1)

483 (x2
SCRE

-21/4"




- QTY | PART NUMBER | DESCRIPTION
STEP 105 BEAM ASSEMBLY & H100195 BOLT WH 5/16x2 3/4 BLK
: : i ; ' 5] H100198 WASHER LOCK EXT 8x19
< e 6__ | H100379 T-NUT 5/16 BLK
(x1) 171165 1/4°x88 304" (36x134x1748) B H100483 SCREW PFH 8x2 1/4 BLK

] "o .. el

D06  BEAM - WAL20653
(x1) 1 7/16"%5 1/4".89 1/2° (36x134x2274)

AAMOZETI  RIDGE BRACE
(x1)

INSERT T-NUTS FIRST

D06 (x1)
BEAM

ALIGN HOLES
BEFORE ATTACHIN
HARDWARE

2873 (x1)

198 (%6
WAS{Hgﬂ -B8x19 RIDGE BERACE
195 (x6)
BOLT-2 3/ _\
e & D08 (x1)
[ BEAM

379 (x6)
T-NUT - 5/16"

483 (x6)
SCREW - 2 1/4"

37



STEP 10C - BEAM ASSEMBLY

/_"...-F-F-___-—““- (]
A T Al
CO1 CORBEL - W2AD3198
(x1) 1 7HB"6 7/16"x35 1/8" (36%163x893)

INSERT T-NUTS FIRST

513 (x4)
BOLT - 4 1/4"

198 (x4
ASHER - 8x19

379 (x4)
T-NUT - 5/16"

co1 (x1)
CORBEL

38

QTY | PART NUMBER | DESCRIPTION

4 H100198 WASHER LOCK EXT 8x19
4 H100379 T-NUT 5/16 BLK

4 H100513 BOLT WH 5/16x4 1/4 BLK




= QTY | PART NUMBER | DESCRIPTION
STEP 1 1A GAZEBO ASSEMBLY 2 H100185 BOLT WH 5/16x2 3/4 BLK
I ki B+ i H100198 WASHER LOCK EXT 8x19
//Z’? N 8 H100379 T-NUT 5/16 BLK
/ | 6 H101058 BOLT WH 5/16x8 3/4 BLK

= =
ASSEMBLY FROM STEP 5 \‘"\.
ASSEMBLY FROM STEP 10C

INSERT T-NUTS FIRST

FOR THIS STEP IT IS HELPFUL TO HAVE 3 ADDITIONAL PEOPLE
TO HELF STAMD UP THE ASSEMBLY AND ATTACH HARDWARE.

SAW DUST CAN BE LEFT BEHIND IN BOLT HOLES. IF YOU HAVE
TROUBLE WITH BOLTS ENGAGING, USE A LONG SCREW DRIVER
TO REMOVE THE DEBRIS.

ASSEBMLY FROM
STEP 5

ASSEMBLY FROM
STEP 10C

1058 (x6)
BOLT - 8 314"

.

L
379 (x8)
T-NUT - 5/16" 195 (x2)

BOLT-2 3/4"

198 (x8)
WASHER - 8x19

39



STEP 11B - GAZEBO ASSEMBLY

C01  CORBEL - W2A03198
(21) 17011676 7/16"°%35 1/8" (36x163x893)

INSERT T-NUTS FIRST
INSERT LAG SCREWS LAST.

TO AVOID WOOD SPLITTING, MAKE
SURE LAG SCREWS GO INTO PILOT HOLES.

Co1 (x1)
CORBEL

ta
379 (x4)
T-NUT - 5/16"

aTY | PART NUMEBER | DESCRIPTION

4 H100198 WASHER LOCK EXT 8x19
4 H100379 T-NUT 5/16 BLK

2 H100405 WASHER LOCK EXT 6x15
4 H100513 BOLT WH 5/16x4 1/4 BLK

2 H100792 LAG SCREW WH 1/4x3 BLK

x4)
-4 1/4"

WASHER - 8x19

40

405 (x2)
ASHER - 6x15

792 (x2)

LAG SCREW - 3"




STEP 11C - GAZEBO ASSEMBLY QTY | PART NUMBER | DESCRIPTION

4 H100483 SCREW PFH 8x2 1/4 BLK

483 (x4)
SCREW - 2 1/4"

S

41



STEP 12A - BEAM ASSEMBLY QTY | PART NUMBER | DESCRIPTION

2 H100483 SCREW PFH 8x2 1/4 BLK

PR a @ -

DO7 BEAM - WAL19814
(x1) 1 7/186"X5 1/4"x51" (36x134x1296)

|=
|
i° i *

D04 BEAM - W4L20650
{x1) 1 TAGB™S 1/M4™2T 118" (36x134xE88)

ALIGN HOLES
BEFORE ATTACHIN
SCREWS

.

\_433 (x2

D04 (x1) SCREW -2 1/4"
BEAM

42



STEP 12B - BEAM ASSEMBLY QTY | PART NUMBER | DESCRIPTION
. 6 H100195 BOLT WH 5/16x2 3/4 BLK
& ; b 2 ' 5 H100198 WASHER LOCK EXT 8x19
6 H100379 T-NUT 5/16 BLK
Ectﬁ r Ffﬁg‘"iﬁ%ﬁf‘éﬁﬂw (36x134x1746) ) H100483 SCREW PFH 8x2 1/4 BLK

r - w T .I'

DgE  BEAM - WAL20853
(x1) 1 716"« 1/4"x89 1/2" (36x134x2274)

AAMOZ28T3 RIDGE BRACE
(x1)

INSERT T-NUTS FIRST

ALIGN HOLES
BEFORE ATTACHIN
HARDWARE

WASHER - 8x19
195

BOL x-? 3.*4"_\\

483 (x6)
SCREW - 2 1/4"

D08 (x1)
BEAM
379 (x6)

T-NUT - 516"

D06 (x1)
BEA

43



STEP 12C - BEAM ASSEMBLY QTY | PART NUMBER | DESCRIPTION
4 H100198 WASHER LOCK EXT 8x19
4 H100379 T-NUT 516 BLK
4 H100513 BOLT WH 5/16x4 1/4 BLK
/_,.-’—x\\
C1 CORBEL - W2AD03138
(x1) 1 7/16"6 7/16"35 1/8" (36x163x893)
INSERT T-NUTS FIRST
198 (x4
WASHER - 8x19
379 (x4
Dis ) TNUT 16"

BOLT -4 1.'4"_\
e
hhﬂ

co1 (x1)
CORBEL

44



-GAZ QTY | PART NUMBER | DESCRIPTION
STEP 13A -G EBO ASSEMBLY 2 H100195 BOLT WH 5/16x2 3/4 BLK
5 4 % 2 = 1 8 H100198 WASHER LOCK EXT 8x19
= 8 H100379 T-NUT 5/16 BLK
/ ASSEMBLY FROM STEP 12C 6 H101058 BOLT WH 5/16x8 3/4 BLK
INSERT T-NUTS FIRST
FOR THIS STEP IT IS HELPFUL TO HAVE 3 ADDITIONAL PEOPLE
TO HELP STAND UP THE ASSEMBLY AND ATTACH HARDWARE.
SAW DUST CAN BE LEFT BEHIND IN BOLT HOLES. IF YOU HAVE
TROUBLE WITH BOLTS ENGAGING, USE A LONG SCREW DRIVER
TO REMOVE THE DEBRIS.
T _5__,.__.._;_-.-.--:5': ‘:-‘ . e i -e‘;""":..-;_._‘____{_‘
= ; ooy
o ".\ E‘
ASSEMBLY FROM
STEP 12C

1058 (x6) :
BOLT -8 3/4" ——

195 112

BOLT-2 3/4'

198 (x8) . s
WASHER - 8x19

379 (x8)
T-NUT - 516"

45




STEP 13B - GAZEBO ASSEMBLY

C01 CORBEL - W2A031098
(x1) 1 7/16°6 T/16°x35 1/8" (36x163x893)

INSERT T-NUTS FIRST
INSERT LAG SCREWS LAST.

TO AVOID WOOD SPLITTING, MAKE
SURE LAG SCREWS GO INTO PILOT HOLES.

405 (x2)
WASHER - 6x15

792 (x2
LAG SCREW - 3"

513 (x4)
BOLT - 4 1/4"

198 (x4)

WASHER - 8x19

QTY | PART NUMEER | DESCRIPTION

4 H100198 WASHER LOCK EXT 8x19
4 H100379 T-NUT 5/16 BLK

2 H100405 WASHER LOCK EXT 6x15
4 H100513 BOLT WH 5/16x4 1/4 BLK

2 H100792 LAG SCREW WH 1/4x3 BLK

C01 (x1)
CORBEL

—
379 (x4)
T-NUT - 5/16"



QaTy

PART NUMBER

DESCRIPTION

STEP 13C - GAZEBO ASSEMBLY

H100483

SCREW PFH 8x2 1/4 BLK

483 (x4)
SCREW - 2 1/4"

47




STEP 14 - SQUARE ASSEMBLY

CRITICAL: SQUARE GAZEBO BEFORE PROCEEDING TO NEXT STEPS.
ONCE SQUARE, TIGHTEN ALL HARDWARE.

MEASUREMENTS TAKEN FROM INSIDE OF POST TO INSIDE OF POST.

24'-5 7/8" !
[7465mm] !

14'-8 3/4"
[4490mm]

TOP VIEW

48



QTY | PART NUMBER | DESCRIPTION
STEP 1 5A = ROOF SUPPORTS 16 H100460 LAG SCREW WH 1/4x1 BLK
A4MO1234  POST CLIP ASSEMBLY
(x4)
DO NOT OVERTIGHTEN
REPEAT ON ALL FOUR CORNER POSTS
460 (x4
LAG SCREW - 1"
' : MAKE SURE CLIPS ARE
1234 (x1) . ? FLUSH WITH POST BEFORE
POST CLIP ASSEMBLY i ATTACHING LAG SCREWS.




STEP 15B - ROOF SUPPORTS

AdMO1884  MIDDLE POST CLIP ASSEMBLY
{x2)

QTYy

PART NUMBER

DESCRIPTION

H100460

LAG SCREW WH 1/4x1 BLK

DO NOT OVERTIGHTEN
REPEAT ON OTHER MIDDLE POST

460 (x4)

LAG SCREW - 1"

1894 (x1)

MIDDLE POST CLIP ASSEMBLY

MAKE SURE CLIPS ARE
FLUSH WITH POST BEFORE
ATTACHING LAG SCREWS.




STEP 16A - ROOF SUPPORTS G P00z |SCREWPFH o SBIR

= &

HO3  RIDGE BOARD - WaL 19452
(x2) 15163 JE"x64 12" (24x86x1638)

|- g 2 P vk

HO4  RIDGE BOARD - WaL12453
{x2) 15M16"x3 3R "8R8 916" (24xB86x2250)

A4MOZATZ  RIDGE BRACE
(x1)

ALIGN PILOT HOLES
FLUSH ENDS AND ALL EDGES BEFORE INSERTING SCREWS

NOTE HOLES CLOSEST TO BOTTOM EDGE

NOTE ORIENTATION OF PILOT
HOLES ON TOP SURFACE

HO3 (x1)
RIDGE BOARD

2872 (x1)
RIDGE BRACE

HO4 (x1

Ao R HO4 (x1)

RIDGE BOARD

382 (x36)
SCREW - 1 3/4"

HO3 (x1)
RIDGE BOARD

51



STEP 16B - ROOF SUPPORTS QTY | PART NUMBER | DESCRIPTION

B H100379 TNUT-5/16" BLK
16 | H100385 SCREW PFH 8x1 BLK

A4MO1895  PANEL SUPFORT BRACKET
(x2)

INSERT T-NUTS FIRST

USE PILOT HOLES TO ATTACH BRACKETS

Ty 385 (x16)

SCREW - 1"

AN
379 (x6) _/
TNUT-5/16" :

INSERT T-NUTS IN THE EXACT ORIENTATION \\Q =

L
T
>

1895 (x2)
PANEL SUPPORT BRACKE

52



STEP 16C - ROOF SUPPORTS QTY | PART NUMBER | DESCRIPTION

& H100403 LAG SCREW WH 1/4x1 1/2 BLK

AdMO1802 RAFTER HANGER
(=1)

ALIGN PILOT HOLES

403 (x2
LAG SCREW - 1 1/2"

1902 (x1)
RAFTER HANGER

"’

BOTTOM VIEW

53



STEP 17 - ROOF SUPPORTS QTY | PART NUMBER | DESCRIPTION

48 | H100385 SCREW PFH 8x1 BLK

- J

HOZ RAFTER - W4L17522
(x4) 15M6"3 3/8"x38 38" (24x86x1000)

- o W
HO1 RAFTER - W4L17521 u ﬁ
(xd) 1501673 378"x54 187 (24x86x1374) T
e
AAMO1237T  ROOF SUPPORT SPLICE CLIP

(x4}

ALIGN PILOT HOLES

REPEAT THIS STEP 4 TIMES

385 (x12)
SCREW - 1"

1237 (x1)
ROOF SUPPORT SPLICE CLIP

NOTE ORIENTATION OF HOLES IN
BOARDS

54




QTY | PART NUMBER | DESCRIPTION
STEP 18 - ROOF SUPPORTS 2 | H100379 TNUT-5/16" BLK
16 | H100385 SCREW PFH 8x1 BLK
B T g LpeTt G TR p—— ; : o e
f ————y

(x1) RIDGE ASSEMBLY

[

(x4) RAFTER ASSEMBLY

INSERT T-NUTS FIRST
ALIGN PILOT HOLES

NOTE HOLES FOR ORIENTATION

379 (x4)
TNUT-5/16"

385 (x16)
SCREW - 1"

(x4)
RAFTER ASSEMBLY

(x1)
RIDGE ASSEMBLY

55



STEP 19 - RIDGE CAP ASSEMBLY

= ™~ -, et
., - S e
-, e -, e
-, . s
- . P = .
o H"'-\. - ."'-\. ¥
T S e T S Se
e S S,
., -
., - ™ s
-, ., - - -
-, g . -,
-, -, a e,
H“-. S, A e L
-, s g e
"‘*-‘_\_‘_ e e, R T
o, o, ", *,
-, - .

1“"‘-.‘ ‘\H‘ Ty ‘HH ‘.""-.‘ g
AMO2888 RIDBECAP ™ " "N AAMO2889. RIDGE CAP ™~ e
e g TR .:__::._'_ [X"} ‘h.‘__ Hl"‘*-. .--'}::"

~J[
WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL ROOF PIECES

REMOVE PROTECTIVE BLUE FILM BEFORE ASSEMBLY

2888 (x1)
RIDGE CAP

SLIDE RIDGE CAP ASSEMBLIES TOGETHER UNTIL
BOTH PIECES ARE CONNECTED.

2889 (x1)
RIDGE CAP

56



& QTY | PART NUMBER | DESCRIFPTION
STEP 20 RIDGE CAP ASSEMBLY 10 | H100792 LAG SCREW WH 1/4x3 BLK
10 | H101034 WEATHER PROOFING WASHER

A4MDT1205 METAL SPACER
(=10

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL ROOF PIECES
LIFT RIDGE CAP ASSEMBLY FROM THE MIDDLE TO PREVENT BENDING

792 (x10)
LAG SCREW - 3"

1034 (x10)
WEATHER PROOFING WASHER

1205 (x10
METAL SPACER

WORK FROM LEFT TO RIGHT ATTACHING RIDGE CAP
ASSEMBLY TO RIDGE WITH LAG SCREWS.

57




STEP 21 - SUPPORT ASSEMBLY

- THREE ADDITIONAL PEOPLE ARE HELPFUL FOR THIS STEP.
- POSITION A PERSON ON A LADDER IN THE CENTER OF THE BASE.
- LIFT ROOF SUPPORT UP AND OVER THE SIDE AND INSERT INTO THE CORNER POST CLIPS.

Ji

ROOF SUPPORT WITH RIDGE
CAP FROM PREVIOUS STEP

58



STEP 22 - SUPPORT ASSEMBLY QTY | PART NUMBER | DESCRIPTION

12 H100385 SCREW PFH Bx1 BLK

REPEAT ON ALL FOUR CORNER POSTS

385 (x12)

SCREW - 1"
—_— —
e

FLUSH




STEP 23 - SUPPORT ASSEMBLY ary

PART NUMBER

DESCRIPTION

H100379

TNUT-5/16" BLK

L#]
o

[v) o o <

HO5 RAFTER - W4L20726
(x2) 15/16"x3 3/8"x68 9/16" (24x86x1742)

REPEAT THIS STEP TWICE

HO5 (x1)
RAFTER

379 (x2)
TNUT-5/16"

~+——————NOTE HOLES FOR BOARD ORIENTATION

60




STEP 24 - SUPPORT ASSEMBLY QTY | PART NUMBER | DESCRIPTION

12 | H100385 SCREW PFH &x1 BLK

{x2) RAFTER ASSEMBLY FROM PREVIOUS STEP

385 (x6)
SCREW - 1"

385 (x6)
SCREW - 1"

FLUSH

NOTE HOLES FOR BOARD
ORIENTATION

RAFTER ASSEMBLY
FROM PREVIOUS

NOTE T-NUT ORIENTATION




STEP 25A - TRUSS ASSEMBLY QTY | PART NUMBER | DESCRIPTION
4 H100471 LAG SCREW WH 5/16x1 1/2 BLK
D11 BEAM - WAL2OT13
(xd) 1 7NE"XS 1/4"X65" (36x134x1651)
A4MO0E72 BRACKET
(x2)
REPEAT THIS STEP TWICE
471 (x2 ALIGN WITH
uugs REW -1 1/2' PILOT HOLE

ALIGN HOLES

BEEFORE ATTACHING

SCREWS

62

972 (x1)
BRACKET




STEP 25B - TRUSS ASSEMBLY

P04 CENTER FOST - W2A04461
(1) B "G w32 516" (152x152x820)

SAW DUST CAN BE LEFT BEHIND IN BOLT HOLES. IF YOU HAVE
TROUELE WITH BOLTS ENGAGING, USE A LONG SCREW DRIVER

TO REMOVE THE DEERIS.

479 (x4)
LOCK NUT - 5/16"

770 (x4)
WASHER - 5116

63

QTY | PART NUMBER | DESCRIPTION
4 | H100479 NUT LOCK 5/16 BLK
4 | H100770 WASHER FLAT 5/16 BLK
4| 101047 BOLT WH 5/16x0 3/4 BLK
NOTE NOTCH
LOCATIONS
P04 (x1)

/_ CENTER POST

\

F

1047 (x4)
a BOLT -9 3/4"
1-‘&':":'#:" _‘iq..-:-"'ﬂ'4
- 5
-’I‘éﬁi’ﬁﬁ{;?ﬁﬁg



STEP 25C - TRUSS ASSEMBLY

A4AMO4025 TRUSS BRACKET
(x1)

SAW DUST CAN BE LEFT BEHIND IN BOLT HOLES. IF YOU HAVE

TROUELE WITH BOLTS ENGAGING, USE A LONG SCREW DRIVER

TO REMOVE THE DEERIS.

T70 (x4)

WA HER 516
479 (x -
LOCK NUT - 5116 Y,
A

64

QTY | PART NUMBER | DESCRIPTION

4 | H100479 NUT LOCK 5/16 BLK

4 [H100770 WASHER FLAT 5/16 BLK

4 [H101037 BOLT WH 5/16x6 3/4 BLK
1037 (x4)

/ BOLT - 6 3/4"

(x1)
TRUSS BRACKET

v

el R
Q\ﬁ;\

-

s




DESCRIPTION

WASHER LOCK EXT 8x18

THUT-5/16" BLK

STEP 26A - TRUSS ASSEMBLY OT | PART NUMBER
8 | H100379
8 | H101059

BOLT WH 5/16x9 BLK

INSERT T-NUTS FIRST

FOR THIS STEP IT IS HELPFUL TO HAVE 3 ADDITIONAL PEOPLE
TO POSITION ASSEMBLY AND ATTACH HARDWARE.

SAW DUST CAN BE LEFT BEHIND IN BOLT HOLES. IF YOU HAVE
TROUBLE WITH BOLTS ENGAGING, USE A LONG SCREW DRIVER
TO REMOVE THE DEBRIS.

SLIDE TRUSS ASSEMBLY

ALIGN
2

379 (x8)
TNUT-5/16"

UP POSTS UNTIL HOLES o —

1059 (x8)
BOLT - 9"

WASHER - 8x19




STEP 263 N TRUSS ASSEMBLY QTY | PART NUMBER | DESCRIPTION

16 | H100385 SCREW PFH 8x1 BLK

USING A LADDER, ATTACH SCREWS AS SHOWN.

385 (x16)
SCREW - 1




STEP 27 - 12FT ROOF PANEL ASSEMBLY

(] - 1]

Ml’;‘lq‘gEBQ PAMEL BRACKET
H]

PART NUMBER | DESCRIPTION

H100171

BOLT WH 1/4x1 BLK

P

H100398

TNUT-1/4" BLK

4]

o

o

AAMO1238  PAMEL BRACKET HO8 RAFTER SUPPORT
(x1) {(¥1) 15M6"3 VA"x10 1116" (24%BEx2T2)

- WaL17530

INSERT T-NUTS FIRST
HAND TIGHTEN ONLY

1239 (x1)

171 (x4) PANEL BRACKET

BOLT -1"

NOTE ARROW
DIRECTIONS ON
ERACKETS

e,

1238 (x1 HO8 (x1)
PANE{L éRACKET RAFTER SUPPORT

67

398 (x4)

TN I.IT 11’4"




QTY | PART NUMBER | DESCRIPTION
STEP 28 - 12FT ROOF PANEL ASSEMBLY [-

H100171 BOLT WH 1/4x1 BLK
€ e 24 | H100385 SCREW PFH 8x1 BLK
- = .. D25 4 H100398 TNUT-1/4" BLK

HO7 RAFTER - W4L17529

(x1) 15/16"x3 3/8"x53 316" (24x86x1351) =

Ly oe .a; b *':; . _.__._"_llllj
HO% RAFTER - W4L17531 A4MO1237  ROOF SUPPORT SPLICE CLIP
(%1} 18/18"%3 3/8"x53 316" (24x86x1351) (x2)

F I 1 i s ]
= 1l ) |
H1d RAFTER -W4L1T532

: : HO6 RAFTER - W4L17528
(x1)  15/16"%3 H/8"xd4 1/2" (24x86x1130) {x1) 15/16"x3 3/8"x44 1/2" (24x86x1130)

f = o n 5
. . ] !

INSERT T-NUTS FIRST

RAFTER SUPPORT
FROM PREVIOUS STEP

171 (x4)
BOLT - 1"

398 x?
TNUT-1/4 HOLES DOWNWARD

ON ALL RAFTERS
R ———
- F | 4

HO7 [!11/ HO6 (x1)__/
RAFTER RAFTER
™. __H09 (x1) 385 (x24)
RAFTER / / NREW 1"
" __H10 (x1) 1237 (x2)
RAFTER ROOF SUPPORT SPLICE CLIP
“‘*-,_,__‘________,_.--""
\

68




STEP 29 - 12FT ROOF PANEL ASSEMBLY

QTy

PART NUMBER

DESCRIPTION

12

H101030

SCREW CONFIRMAT 7x2 BLK

EO
{x1)

RAFTER - W4L17533
1 3/8"x3 3/8"x22" (36xBExS5T)

E02
(x1)

RAFTER - W4L17534
1 7M16"x3 3/87x45 716" (36x86x1155)

RAFTER - W4L17535
1 716723 3/8"x69" (36xBEx1752)

E03
(x1)

EO4
{x1)

 E05
(x1)

EDG
(x1)

RAFTER - WAL17536
1 7116"x3 3/8"x69" (36x86x1752)

RAFTER - W4L17537
1 71653 3B"x45 T/16" (36xBEx1155)

RAFTER - W4L17538
1 7116743 3/87x21 15/16" (36xB6x557)

1030 (x12)
CONFIRMAT SCREW - 2"

| B

g

\_Eus (x1)

RAFTER

E06 (x1)
RAFTER

69

E04 (x1)
RAFTER

EO03 (x1)
RAFTER

NOTE PILOT HOLES FACE
UPWARD ON ALL RAFTERS

NOTE HOLE LOCATIONS
FOR BOARD ORIENTATION



STEP 30 - 12FT ROOF PANEL ASSEMBLY

Qry

PART NUMBER

DESCRIPTION

12

H101030

SCREW CONFIRMAT 7x2 BLK

201
(x1)

FASCIA - WAL17526
151187 x4 TH6™%65 15/16" (24x112x16735)

- -

L] L]

Qo2
(x1)

FASCIA - W4L17527
24x4 TG "wB0 1727 (24x112x2044)

gl

’/—HDB

HO7

Qo2 (x1)

FASCIA

1030 (x12)
CONFIRMAT SCREW - 2"

70

Qo1 (x1)
FASCIA

START AT CENTER




QTY | PART NUMBER | DESCRIPTION
STEP 31 - 12FT ROOF PANEL ASSEMBLY —— - e T

- USING THE Q2 BOARD AS A GUIDE AND A 1/8" DRILL BIT,
DRILL PILOT HOLES INTO THE H10 BOARD USING THE DIMENSIONS BELOW.
- REPEAT ON OPPOSITE END USING Q1 AS A GUIDE TO DRILL PILOT HOLE INTO THE HO6 BOARD.

THIS DIMENSION IS CRITICAL
TO THE PANEL ASSEMBLY

13/4"
[44 mm]

FLUSH ON BOTTOM SIDE

TOP VIEW

382 (x4) \_/'“

SCREW -1 314" ——=—

71




STEP 32 - 12FT ROOF PANEL ASSEMBLY

LOOSEN HARDWARE TO ADJUST FOR SQUARING IF NEEDED.

CRITICAL:

- SQUARE UNIT BEFORE PROCEEDING TO NEXT STEPS.

- THE BELOW DIMENSIONS ARE CRITICAL TO THE FINAL ROOF ASSEMBLY.

- DIMENSIONS ARE FROM CORNER TO CORNER OF ROOF PANEL.

- MEASUREMENTS SHOULD BE WITHIN +/- 1/4".

- MEASUREMENTS OUTSIDE OF TOLERANCE WILL LEAD TO THE INABILITY TO ASSEMBLE THE ROOF.

ONCE SQUARE, TIGHTEN ALL HARDWARE FROM PREVIOUS STEPS

P AN -
A _,K\
A
1,
A I I l‘\
/.. .\._
I F -\
5 :
@6\\\ r %, ’VQ;'
& 7 N\
*‘{!’ A P, &
™ \ %
Qt:b I I \ 3 527‘ ;
4 2
Y AL
y 3 .
g N
/,/ F oy \\\\
s, / \ N
", ¥ R, P
i I 7 7
\\_ # -\-_j/./

72



STEP 33 - 12FT ROOF PANEL ASSEMBLY  [QTY[PART NUMBER | DESCRIPTION

58 H100391 SCREW PFH Bx2 BLK
Vs ™ . . Y
TO1 PURLIN - WAL17546 H14 PURLIN - W4L17542
(x1) 1SME™1 5116712 7/8" (24x34x327) (1) 15/16P3 BIBxA3 716" (24xB6x1114)
T '\. o - - T+]
: e
H17 PURLIN - W4L17345 H13 PURLIN - W4L17541
(x1) 15/16"3 3/8"x27 1/4" (24xB6x692) (x1) 15/16"x3 3/8"x58 3/8" (24xB6x1483)
2 : : N Y A : : ]
H16  PURLIN - WAL17544
(x1) 1511673 3/8"%51 7/16" (24x86x1307) Eﬁ et o (24x86x1791)
P . O - R ' 2 - = o
2 : : : : Sh Y fa : : o
H15 PURLIN - WAL17543 ;
(x1) 15/16°x3 31B'%75 11/16" (24x86x1922) (1) 1511653 2/ e (2éx8Bx1422)

- ALIGN PURLIN PILOT HOLES WITH RAFTER PILOT HOLES.

- ATTACH SCREWS FROM THE CENTER AND WORK OUTWARD.

- HO9/H10 & HO6/HO7 BOARDS DO NOT HAVE PILOT HOLES FOR THE OUTSIDE EDGE SCREWS.

- USING THE PURLINS AS A GUIDE AND A 1/8" [3mm] DRILL BIT, DRILL PILOT HOLES INTO HO9/H10 & HO6/HO7

BOARDS.

391 (x58)

NOTE T01 1S TO BE F——— SCREW - 2"
FLUSH AND WILL NOT i
OVERHANG SIDES

IF PURLINS OVERHANG MORE THAN
5/8" [15mm] CUT DOWN TO 5/8" [15mm)]

5/8" [15mm)]

H13 (x1)
1 PURLIN

T01 (x1)
PURLIN

H17 (x1
PURLIN

HO09

H16 (x1)
RAFTER

H15 (x1
PURLIN

H14 (x1
PURLIN

H11 (x1)
PURLIN




STEP 34 - 12FT ROOF PANEL ASSEMBLY |55 iooass T Seaew woor

26 H100833 SCREW WOODGRIP 10-16x3/4"
)

AAMOZE15.2 20GA SHEETING :
(=1) ; AAMOZBAT7-2  29GA SHEETING

(=1

Mpt.mzawz P9GA SHEETING Mmz}ma-z 28GA SHEETING AAMOZE12-2  20GA SHEETING
x1) {1}

- REMOVE BLUE PROTECTIVE FILM.

- STARTING IN THE CENTER, PLACE SHEETING AS SHOWN.

- OVERLAP SHEETING BY ONE RIDGE.

- SHEETING SHOULD BE FLUSH WITH PURLIN ENDS AND Q02 ROOF FASCIA.

- ONCE SHEETING IS IN PLACE, ITIS RECOMMENDED TO ADD H100833 SCREWS IN THE MIDDLE OF THE
SHEETS TO HOLD SHEETING FOR THE NEXT STEP.

833 (x26)
WARNING: GLOVES ARE RECOMMENDED SCREW - 3/4"
WHEN HANDLING STEEL ROOF PIECES

PURLIN

~ 2812-2 (x1)
29GA SHEETING

2813-2 (x1)
29GA SHEETING

2814-2 (x1)
29GA SHEETING

2817-2 (x1)
29GA SHEETING

2816-2 (x1)
29G SHEETING

OVERLAP SHEETING
2815-2 (x1) BY ONE RIDGE =
29GA SHEETING

L4

74



QTY | PART NUMBER | DESCRIPTION
STEP 35 - 12FT ROOF PANEL ASSEMBLY 10 | H100833 SCREW WOODGRIP 10-16x3/4"

- < .5,_,.-,-_-»' — '_*:f";'ff".'.‘T =
4 50 RI L =
{32] o= --' ——
E - ( 022:| 7 RIDGE CAP CHANNEL LONG
E x
- WVE PROTECTIVE BLUE FILM. 833 (x10)

- POSITION THE RIDGE CAP CHANNEL OVER THE EDGE OF THE ROOF  SCREW - 3/a"
PANELS WITH THE WIDER SIDE OF THE CHANNEL ON THE BOTTOM.
- MAKE SURE THE PANELS ARE FULLY SEATED INTO THE CHANNEL.

2847 (x1)
RIDGE CAP CHANNEL LONG

2850 (x1)
RIDGE CAP CHANNEL SHORT

LOOSEN SCREW
TO EASE INSTALLATION

R
o ;\qg;\}“

o

2850 (x1)
gﬂglé!nuUGNDERNEATH RIDGE CAP CHANMEL SHORT

N
P

2847 (x1)
RIDGE CAP CHANNEL LONG

THIS DIMENSION IS CRITICAL TO
THE PANEL ASSEMBLY

75



DESCRIPTION

SCREW WOODGRIP 10-16x3/4"

PART NUMBER

H100833

Qry
24

STEP 36 - 12FT ROOF PANEL ASSEMBLY

- INSERT REMAINING SCREWS TO FASTEN SHEET METAL IN PLACE.

3f4ll

833 (x24)
SCREW -

76



7



QTY | PART NUMBER | DESCRIPTION
STEP 37 - LEFT PANE{- ASSEMBLY 2 [H100171 BOLT WH 1/4x1 BLK
v o 2 | H100398 TNUT-1/4" BLK
:'t. J} "
:?--?II:;I'IM 181 PAMEL BRACKET - AdMO1181
x
H20  FASCIA - WaL 19440
(x1) 15/M16"x3 3/8"x74 7/8" (24xB6x1902)
- INSERT T-NUTS FIRST
- HAND TIGHTEN BOLTS
H20 (x1)
FASCIA

NOTE HOLE LOCATIONS
ARE AT THE BOTTOM

171 (x2)
BOLT - 1"

398 (x2)
TNUT-1/4"

NOTE ARROW DIRECTIONS
ON BRACKET

1191 (x1)
PANEL BRACKET

78



STEP 38 - LEFT PANEL ASSEMBLY e S B

] =1 L=} C -||

H18 RAFTER - W4L17547
{x1) 15M6"3 3844 1/2" (24xB86x1130) -

£l "I'_‘____..,--'-"
: - z A4M01237 ROOF SUPPORT SPLICE CLIP
H19 RAFTER - W4L17548 (x1)
(x1) 15/16"x3 B"xG0 5/8" (24xB6x1540)
INSERT T-NUTS FIRST
1237 (x1) 385 (x12)
ROOF SUPPORT SPLICE CLIP = SCREW -1

H19 (x1)
RAFTER

NOTE HOLE
LOCATION
TOWARD BOTTOM

H18 (x1)
RAFTER

79



STEP 39 - LEFT PANEL ASSEMBLY CTY. PARTHCMBER | DESCRIFIEN

2 H100398 TNUT-1/4" BLK

o > % ] | |

"
=] o [ =] LY " ] Lo

RAFTER ASSEMBELY

= & L

L}

RAFTER SUPPORT

INSERT T-NUTS FIRST

TOP OF RAFTER ASSEMBLY
WILL NOT BE FLUSH

/ 398 (x2)
M TNUT-1/4"
1.5 171 (x2)
W BOLT - 1"
/ / \RAFTER ASSEMBLY

/" S——_NOTE HOLE LOCATION
TOWARDS BOTTOM

80



g H101030 SCREW CONFIRMAT 7x2 BLK

STEP 40 - LEFT PANEL ASSEMBLY 5 {foiom0— [screwcowr

I r o

@ o a o i

. E07
{x1)

RAFTER - W4L17551
1711673 A/8"X76 118" (36xB6x1934)

E08
(x1)

RAFTER - W4L17552
1 TME %3 3B xTE 1/8" (I6xBEx1934)

=

E1i6
{x1)

RAFTER - WAL1T572
1 TNE"RTE 1/8"%3 38" (36x8E6x1934)

- "J1|

E18
{x1)

RAFTER - W4L19815
1 TG RTE 1/8"%3 38" (36x86x1934)

— 1030 (x8)
CONFIRMAT SCREW - 2"

—
o "a = .-""1'"-'-'
PILOT HOLES FACE

UP ON ALL RAFTERS

E16 (x1)
RAFTER

EO8 (x1
RAFTE

E18 (x1)
RAFTER

E07 (x1)
RAFTER

81




QTy

PART NUMBER

DESCRIPTION

6

H101030

SCREW CONFIRMAT 7x2 BLK

STEP 41 - LEFT PANEL ASSEMBLY

" E09 RAFTER - W4L17553
(x1) 17/16"3 3/8"67 1/8" (36x86x1705)

E10 RAFTER - W4L17554
(x1) 1 7M6"x3 3/8"x43 5/8" (36xB6x1109)

E11 RAFTER - W4L17555
(x1) 17163 3/8"20 316" (I6x86x512)

PILOT HOLES ARE UPWARD
ON ALL RAFTERS

E11 (x1)
RAFTER

E10 (x1)
RAFTER

E09 (x1) 2
RAFTER /

82

1030 (x6)
CONFIRMAT SCREW - 2"

;

5 ._
o -_.x_:./:ic.;._ s
/ A~ - SN
P ~ S
Py /".
5 ;
2y
P / ¥ '
o P <
. Pl
ry /.
r
./.
# _/.f
.-/." Pl
2




STEP 42 - LEFT PANEL ASSEMBLY |55 Trivios [ scRew CONFRUATHZBIR

Q03 FASCIA - WAL19441
{x1) 15/16%4 7/16"x63 3/16" (24x112x1605)

Q04  FASCIA - W4L19442
(x1)  16M16"d THE"BS 136" (24x112x2178)

START AT THE RIGHT AND WORK TOWARDS
THE LEFT, OVERHANGING END AS SHOWN.

— RAFTER MAY NEED TO BE LOOSENED UP TO
- \ 9/16" [14mm] ATTACH FASCIA BOARDS

THIS DIMENSION IS CRITICAL TO THE PANEL ASSEMBLY

I

\

b

wlj VIEW
— ——’//

Qo3 (x1)
FASCIA

NOTE ALIGN
PILOT HOLES

Qo4 (x1)
FASCIA

1030 (x14)
CONFIRMAT SCREW - 2"

83



STEP 43 - LEFT PANEL ASSEMBLY [TV PARTNUMBER [DESCRIPTION ___

- USING THE Q03 BOARD AS A GUIDE AND A 1/8" DRILL BIT, DRILL
PILOT HOLES INTO THE H18 BOARD USING THE DIMENSION BELOW.

THIS DIMENSION IS CRITICAL
TO THE PANEL ASSEMBLY

13/16" [20mm)] -
o

FLUSH ON BOTTOM SIDE

e
—2 382 (x2)
SCREW -1 3/4"

84



STEP 44 - LEFT PANEL ASSEMBLY
LOOSEN HARDWARE TO ADJUST FOR SQUARING IF NEEDED.

CRITICAL:

- SQUARE UNIT BEFORE PROCEEDING TO NEXT STEPS.

- THE BELOW DIMENSIONS ARE CRITICAL TO THE FINAL ASSEMBLY.
- MEASUREMENTS SHOUD BE WITHIN +/- 1/4" (6mm).

- MEASUREMENTS OUTISDE OF TOLERANCE WILL LEAD TO ISSUES ON FUTURE ASSEMBLY STEPS.

ONCE SQUARE, TIGHTEN ALL HARDWARE FROM PREVIOUS STEPS

MEASUREMENTS ARE TAKEN FROM
OUTSIDE CORNERS AS SHOWN.

¥ T 5 —

|
2 [T 5; |76 1/4" [1935mm]
ﬂ#r&'l. : | ;‘?0"

85



STEP 45 - LEFT PANEL ASSEMBLY S T R R

i : : 4 8

H21 PURLIN - W4L19443 H22 PURLIN - WAL 18444

(x1)  15ME6"3 WA"TA 13M16" (24xB6x18500) (x1) 15/16"x3 3/8"xB4 13167 (24x86x1646)
H23 PURLIN - W4L13445 H24 PURLIN - W4L19446

(x1) 15/M16"x3 J/A"x83 1/2" (24x86x2121) (=1} 15163 JE" =447 (24x86x1117)

- ALIGN PURLIN PILOT HOLES WITH RAFTER PILOT HOLES.

- ATTACH SCREWS FROM THE CENTER AND WORK OUTWARD.

- H18 BOARD DOES NOT HAVE PILOT HOLES FOR OUTSIDE EDGE SCREWS.

- USING PURLINS AS A GUIDE AND A 1/8" [3mm] DRILL BIT, DRILL PILOT HOLES INTO H18 BOARD.

391 (x30) OVERHANG END OF PURLIN 3/8"
SCREW - 2" [10mm] FROM EDGE OF RAFTER

3/8" [10mm)]

OUTSIDE EDGE
SCREWS

S

5/8" [15mm)]

IF PURLIN
OVERHANG IS
MORE THAN 5/8"
[15mm], CUT
DOWN TO 5/8”
[15mm].

H24 (x1)
PURLIN

H22 (x1)
PURLIN

H21 (x1)
PURLIN

H23 (x1)
PURLIN

86



QTY | PART NUMBER | DESCRIPTION

STEP 46 - LEFT PANEL ASSEMBLY 4 H100200 SCREW PFH 8x1 1/2 BLK

T02 PURLIN- WAL19450 37 | H100391 SCREW PFH 8x2 BLK
(x1)  15/18"x1 5/M1E"TH 516" (24x34x1988)
: : ] & ; ]
H22 PURLIN - W4L18444 H24 PURLIM - WaL19446
(x1) 18ME"x3 3/E8"x64 13M16" (24x86x164E) (%1)  15M16"3 JE "x44" (24xBEx1117)
. . ' “-.\'\l_ | : - : : Ia.\ W,
H25 PURLIN - WaL 12447 H26  PURLIN - WdL19448

(x1) 15/16"x3 3/8"x50 G/16" (24x86x1284) (x1) 15/16"%3 3/8"x50 6/16" (24x86x1506)

|. Y

H2T PURLIN - W4L18448
(x1)  15/M16"%3 /6"x88 34" (24x86x2255)

- ALIGN PURLIN PILOT HOLES WITH RAFTER PILOT HOLES.

- ATTACH SCREWS FROM THE CENTER AND WORK OUTWARD.

- H19 BOARD DOES NOT HAVE PILOT HOLES FOR OUTSIDE EDGE SCREWS.

- USING PURLINS AS A GUIDE AND A 1/8" [3mm) DRILL BIT, DRILL PILOT HOLES INTO H19 BOARD.

EUPEURT-H:G IS OVERHANG END OF PURLIN 3/8"
MORE THAN 5/8" [10mm] FROM EDGE OF RAFTER
15mm], CUT =
1[JDWM]TD 5/8" OUTSIDE EDGE S
[15mm]. - SCREWS

]

200 (x4)
SCREW -1 1/2"

H27 (x1)
PURLIN

H24 (x1)
PURLIN

H22 (x1)
PURLIN

PURLIN

H25 (x1)
PURLIN

391 (x37)
SCREW - 2"

87



STEP 47 - LEFT PANEL ASSEMBLY  [5Tiiiooss — [ScreWWo0hGRP T iaF

1]

Mleq"s;ﬂﬁﬂl RIDGE CAP CHANNEL
¥

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

- REMOVE BLUE PROTECTIVE FILM.

- POSITION RIDGE CAP CHANNEL FLUSH WITH ENDS OF PURLINS WITH THE WIDER SIDE
OF THE CHANNEL ON THE BOTTOM.

- MAKE SURE THE BOTTOM EDGE IS AT THE DISTANCE SHOWN BELOW.

DIMENSION CRITICAL
TO PANEL ASSEMBLY

_ = [3@" [19mm]
\\ FLUSH RIDGE CHANNEL |

V4 WITH ENDS OF PURLINS '

= 2849 (x1)
RIDGE CAP CHANNEL

88

U




STEP 48 - LEFT PANEL ASSEMBLY [ Triose oo o

A4M02817-1 29 GA STEEL

(x1) SHEETING T
A4M02816-1 29 GA STEEL A4M02815-1 29 GA STEEL A4M02818 29 GA STEEL A4M02819 29 GA STEEL
(x1) SHEETING (x1) SHEETING (x2) SHEETING (x1) SHEETING
- REMOVE BLUE PROTECTIVE FILM. WARNING: GLOVES ARE
- OVERLAP PANELS BY ONE RIDGE. RECOMMENDED WHEN
- PANELS SHOULD BE FLUSH WITH PURLIN ENDS AND Q03 ROOF FASCIA. HANDLING STEEL.

- ONCE SHEETING IS IN PLACE, IT IS RECOMMENDED TO ADD H100833 SCREWS
IN THE MIDDLE OF THE SHEETS TO HOLD THE SHEETING FOR THE NEXT STEP.

833 (x47)
SCREW - 3/4"

SHEETING TO

OVERLAP SHEETING
BE FLUSH

BY ONE RIDGE

._\.
b
..". N 1
Y
w \ ") b
B |
Y |
" {
f

START FROM THE RIGHT,
AND PLACE ROOF
SHEETING AS SHOWN.

S 2819 (x1)
29 GA STEEL SHEETING

2818 (x1)
29 GA STEEL SHEETING
2818 (x1)
29 GA STEEL SHEETING

2815-1 (x1)
29 GA STEEL SHEETING

2816-1 (x1)
29 GA STEEL SHEETING

2817-1 (x1)
29 GA STEEL SHEETING

89



STEP 49 - LEFT PANEL ASSEMBLY | ™0 e=| Soe Wooner ia-1ae

M?q;;aﬁa bcis ol s A4MO2847 RIDGE CAP CHANNEL LONG
X -
(x1)

- REMOVE BLUE PROTECTIVE FILM.
- POSITION RIDGE CAP CHANNEL OVER THE EDGE OF THE ROOF SHEETING WITH THE
WIDER SIDE OF THE CHANNEL ON THE BOTTOM.
- MAKE SURE THE SHEETING IS FULLY SEATED INTO THE CHANNEL. 833 (x5)

SCREW - 3/4"

DIMENSION R .
CRITICALTO  So—=——o
PANEL e

ASSEMBLY /| PURLIN UNDERNEATH

SHEETING \

2 174" [57Tmm]|-—]——

- N A ;
2847 (x1) 7 é/(/) .
RIDGE CAP N/

CHANNEL
LONG

Ty -
2850 (x1 e
DL e Eaas ey

CHANNEL INSTALLATION ey
SHORT e

90



PART NUMBER

DESCRIPTION

STEP 50 - LEFT PANEL ASSEMBLY

H100833

SCREW WOODGRIP 10-16x3/4"

- INSERT REMAINING SCREWS TO FASTEN SHEET METAL IN PLACE.

R 833 (x35)

N DR RN 2\

91




92



STEP 51 - RIGHT PANEL ASSEMBLY

PART NUMBER

DESCRIPTION

2 H100171

BOLT WH 1/4x1 BLK

| l\‘{:} 2 H100398 TNUT-1/4" BLK
| i IIIr
. of
M?sz PANEL BRACKET
X
L o - =} . =] L Q L

H30  FASCIA - W4L19457
(®1)  A5ME"3 3A"T4 TIA" (24xB6x1802)

- INSERT T-NUTS FIRST
- HAND TIGHTEN BOLTS

93

o
g
a,fff;'f"""ﬁ
,e::f""?ﬁé'
~
o o
e
. '-:":’-:":::’ ’
,,,;ﬁ'“'ff .
H30 (x1) =,
FASCIA S
._e:-'f"?{;f ’ NOTE HOLE LOCATION
o TOWARDS BOTTOM
"
=
-
#_:5;.5':;‘{ o
..--:-""':'{:'f
.--':-‘:'ﬁ:;‘:' : * —
171 (x2) ~ K
BOLT - 1
- _,-"'f o
&, P
2
; . &
. 9 = .J"f-" e .
NOTE ARROW DIRECTIONS 398 (x2
ON BRACKET R TNUT-1/4"
193 (x1)
PANEL BRACKET



12 H100385 SCREW PFH 8x1 BLK

STEP 52 - RIGHT PANEL ASSEMBLY GTY, PARTNUMBER | DESCRIPTION

H28 RAFTER - W4L17568
(1)  15/16"x3 3/8"x44 1/2" (24xB6x1130)

o

H29 RAFTER - W4L17569
{%1)  15/1B6"x3 3/8"x60 5/8" (24xBEx1540)
MMCI‘}IFG? ROOF SUPPORT SPLICE CLIP
(x1

s e 1237 (x1)
o ROOF SUPPORT SPLICE CLIP

385 (x12)

,/SCREW-1“

H29 (x1)

TOWARD BOTTOM

7 Vi
v, /
H28 (x1 0
RAF%E& / / \
S0/ NOTE HOLE LOCATIONS
/5 5
Vs o’

__.l'

94



QTY | PART NUMBER | DESCRIPTION
STEP 53 - RIGHT PANEL ASSEMBLY R N MNER | NN
_ 2 H100398 TNUT-1/4" BLK
. RAFTER SU.F"PCIF{.T . : )
RAFTER ASSEMBLY

INSERT T-NUTS FIRST

RAFTER SUFPPORT

NOTE HOLE LOCATIONS
TOWARD BOTTOM

TOP OF RAFTER ASSEMBLY
WILL NOT BE FLUSH

N

171 (x2)
BOLT - 1"

95

"E\\_%gspm}
/ -NUT - 1/4"

L RAFTER ASSEMBLY/I

H29




QTY | PART NUMBER

DESCRIPTION

SCREW CONFIRMAT 7x2 BLK

' ';r

I,I'I L |III
ED8 RAFTER - W4L17552
{x1) 1 7/16"%3 3/8°x76 1/B" (36x86x1934)

\ ; ; [\
E15 RAFTER - W4L17571
{x1) 1 7/16%%3 3/8"%76 1/8" (36xB6x1934)
E16 RAFTER - W4L17572
(x1) 1 7ME"x76 1/8"x3 3/8" (36x86x1934)

T \
E18 RAFTER - W4L19815
{x1) 1 7AB"%TE 1/8"x3 38" (36xBEx1934)

1030 (x8)
CONFIRMAT SCREW - 2"

oo

E08 (1) [ P
RAF%E& \ f//ﬂﬂ! £
E16 (x1) / y
RAFTER ‘
NOTE PILOT HOLES ARE

UPWARD ON ALL RAFTERS

96




QTY | PART NUMBER | DESCRIPTION

STEF 55 - RIGHT PANEL ASSEMBLY B H101030 SCREW CONFIRMAT 7x2 BLK

3 ‘l"'l ._I.. B s .\"
\ & "'ll A ll\.
E1Z RAFTER - W4L17565 E13 RAFTER - W4L17566
(x1) 3 38" THE"20 IME" (36xB6x512) (x1) 1 THE"3 3/8™x43 5/87 (I6uf6x1 108)

I‘.
\
) = o)

E14 RAFTER - WaL17567
(x1) 1 7M8"%3 3/E"ET 1/8" (36x86x1705)

1030 (x6)
CONFIRMAT SCREW - 2"

NOTE PILOT HOLES FACE
UP ON ALL RAFTERS

E14 (x1)
RAFTER

/ ¢
E13 (x1) | ﬁ/
RAFTER

E12 (x1)
RAFTER

97



Qary

PART NUMBER

DESCRIPTION

H101030

SCREW CONFIRMAT 7x2 BLK

STEP 56 - RIGHT PANEL ASSEMBLY [7;

Q03 FASCIA - W4L19441
(%1}  16M6%%d THE"=6E3 316" (24x112x1605)

Q04 FASCIA - WAL18442
{x1)  15/16"4 7IEXBS 13167 (24x112x2178)

START AT LEFT RAFTER USING DIMENSIONS SHOWN FOR OVERHANG

AND CONTINUE TO WORK TOWARDS THE RIGHT.

RAFTER MAY NEED TO BE LOOSEND UP TO ATTACH FASCIA BOARDS

THIS DIMENSION IS CRITICAL TO THE PANEL ASSEMELY

- 9/16" [14mm)

AN

FASCIA

1030 (x14)
CONFIRMAT SCREW - 2"

98

NOTE ALIGN FASCIA WITH PILOT
HOLES IN ENDS OF RAFTERS

Q03 (x1)
FASCIA




STEP 57 - RIGHT PANEL ASSEMBLY

PART NUMEBER

DESCRIPTION

H100382

SCREW PFH 8x1 3/4 BLK

- USING THE Q03 BOARD AS A GUIDE AND A 1/8" [3mm] DRILL BIT, DRILL PILOT HOLES INTO THE

H28 BOARD USING THE DIMENSION BELOW.

THIS DIMENSION IS CRITICAL
TO THE PANEL ASSEMBLY

13/16" [20mm)]

FLUSH ON ’\ S
BOTTOM SIDE N Ry

—— 382 (x2)
SCREW - 1 3/4"

99

r/— H28




STEP 58 - RIGHT PANEL ASSEMBLY

LOOSEN HARDWARE TO ADJUST FOR SQUARING IF NEEDED.

CRITICAL:

- SQUARE UNIT BEFORE PROCEEDING TO NEXT STEPS.

- THE BELOW DIMENSIONS ARE CRITICAL TO THE FINAL ASSEMBLY.

- MEASUREMENTS SHOUD BE WITHIN +/-1/4" (6mm).

- MEASUREMENTS OUTISDE OF TOLERANCE WILL LEAD TO ISSUES ON FUTURE ASSEMBLY STEPS.

ONCE SQUARE, TIGHTEN ALL HARDWARE FROM PREVIOUS STEPS

MEASUREMENTS ARE TAKEN FROM
OUTSIDE CORNERS AS SHOWN.

e

J
[76 1/4" [1935mm]] [1071/2"[2730mm]] (164

[
3/4" [4184mm]
“'-..Hl“

{146 5/8" [3724mm]} ——

\

100



STEP 59 - RIGHT PANEL ASSEMBLY 30 {iioest | ScREWPFHE

30 | H100391 SCREW PFH Bx2 BLK

™ [ £ : : "

H21 PURLIN - WaL19443

H2Z2  PURLIM - W4l 19444
{x1) 15MB6"x3 JE"«T4 13M16" (24x86x1500)

(1) 15ME™3 38" 1316 (24xB6x1646)

_ " E : 1]
HZ3 FURLIN - WdL19445 H24 PURLIM - W4L 19446
(x1)  1HME"x3 JB 83 1/2" (24x88x2121) (x1)  15/16"x3 38"x44" (24xB6x1117)

- ALIGN PURLIN PILOT HOLES WITH RAFTER PILOT HOLES.
- ATTACH SCREWS FROM THE CENTER AND WORK OUTWARD.
- H28 BOARD DOES NOT HAVE PILOT HOLES FOR OUTSIDE EDGE SCREWS.

- USING PURLINS AS A GUIDE AND A 1/8" {3mm] DRILL BIT, DRILL PILOT HOLES INTO H28 BOARD.

OVERHANG END OF PURLIN 3/8"

[10mm] FRON EDGE OF RAFTER IF PURLIN OVERHANG IS MORE THAN
o 5/8" [15mm], CUT DOWN TO 5/8" [15mm].

OUTSIDE EDGE

5/8" [15mm]

PURLIN

391 (x30)
SCREW - 2"

N
e

H28

/_ RAFTER

H21 (x1
PURLIN

101




STEP 60 - RIGHT PANEL ASSEMBLY

QTyY | PART NUMBER | DESCRIPTION

4 H100200 SCREW PFH 8x1 1/2 BLK

37 | H100391 SCREW PFH 8x2 BLK

H27 PURLIN - WaL 189448
(1) 15/167%3 HE"xBE 34" (2458652255

]

H24  PURLIMN - WaL 12448

H2G PURLIN - WA4L15448

(1) 15/16"%3 3/8"x44" (24x86x1117)

PURLIN - W4L 15444
1516 %3 3/8"x64 136" (24xB6x1646)

(x1) 15163 3/8"x59 5/16" (24x86x1506) H2z
{x1)

| p 5 [
H25 PURLIM - W4L18447 TOZ2
(x1)  15MB"x3 HE x50 916" (24xBEx1284) (x1)

PURLIM - WAL 18450
1518 %1 1B T8 516" (24x34x1980)

- ALIGN PURLIN PILOT HOLES WITH RAFTER PILOT HOLES.

- ATTACH SCREWS FROM THE CENTER AND WORK OUTWARD.

- H29 BOARD DOES NOT HAVE PILOT HOLES FOR OUTSIDE EDGE SCREWS.
- USING PURLINS AS A GUIDE AND A 1/8" [3mm]DRILL BIT, DRILL PILOT HOLES INTO H29 BOARD.

OVERHANG END OF PURLIN 3/8"
[10mm] FRON EDGE OF RAFTER

IF PURLIN OVERHANG IS MORE THAN

- 5/8" [15mm], CUT DOWN TO 5/8" [15mm].
o [ N OUTSIDE EDGE
SCREWS
200 (x4)
SCREW -1 1/2"
O te2pa)
_w PURLIN

H27 (x1)
PURLIN

H24 (x1
PURLIN

H22 (x1)
PURLIN

391 (x37)
SCREW - 2"

. : /— H29

H26 (x1)
PURLIN

H25 (x1)
PURLIN




STEP 61 - RIGHT PANEL ASSEMBLY 5™ o055 TScew woor

3 H100833 SCREW WOODGRIP 10-16x3/4"

AAM0OZB48  RIDGE CAP CHANNEL
(1)

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

- REMOVE BLUE PROTECTIVE FILM.

Sﬁa'l!ﬁ?gﬂﬁ'll'?gﬁ CAP CHANNEL FLUSH WITH ENDS OF PURLINS WITH THE WIDER SIDE OF THE CHANNEL
- MAKE SURE THE BOTTOM EDGE IS AT THE DISTANCE SHOWN BELOW.

833 (x3)
SCREW - 3/4"

THIS DIMENSION IS CRITICAL
i/ TO THE PANEL ASSEMBLY

2849 (x1) [3/4” [19mm]
RIDGE CAP CHANNEL )

FLUSH RIDGE CAP CHANNEL
WITH ENDS OF PURLINS

103




STEP 62 - RIGHT PANEL ASSEMBLY [ [iioms— Tscaew woor

47 | H100833 SCREW WOODGRIP 10-16x3/4"

4

A4MO2819 29 GA STEEL A4MO2818 29 GA STEEL A4MD2812-1 29 GA STEEL A4MO2813-1 29 GA STEEL AAMO2B814-1 29 GA STEEL
(x1) SHEETING (x2) SHEETING (x1) SHEETING (x1}) SHEETING (%1} SHEETING

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

- REMOVE BLUE PROTECTIVE FILM.

- OVERLAP PANELS BY ONE RIDGE.

- PANELS SHOULD BE FLUSH WITH PURLIN ENDS AND Q03 ROOF FASCIA. 833 (x47)

- ONCE SHEETING IS IN PLACE, IT IS RECOMMENDED TO ADD H100833 SCREWS SCREW - 3/4"
IN THE MIDDLE OF THE SHEETS TO HOLD THE SHEETING FOR THE NEXT STEP.

SHEETING TO
START FROM THE LEFT, AND PLACE BE FLUSH

_ PURLIN
ROOF SHEETING AS SHOWN. '

2819 (x1
29 GA STEEL
SHEETING

2818 (x2)
29 GA STEEL
SHEETING

OVERLAP
SHEETING BY
ONE RIDGE

oy

28121 (x1)
29 GA STEEL
SHEETING

28134 (x) A%
29 GA STEEL -
SHEETING

S 2814-1 (x1) 4%
g 29 GA STEEL
SHEETING

104



STEP 63 - RIGHT PANEL ASSEMBLY

0-16x3/4"

A4MOZE47  RIDGE CAP CHAMMEL LONG
(x1)

- POSITION THE RIDGE CAP CHANNEL OVER THE EDGE OF THE ROOF
PANELS WITH THE WIDER SIDE OF THE CHANNEL ON THE BOTTOM.

- MAKE SURE THE PANELS ARE FULLY SEATED INTO THE CHANNEL. 833 (x5)

— SCREW - 3/4"
T,

2847 (x1)
RIDGE CAP
CHANNEL LONG

2850 (x1)
RIDGE CAP
CHANNEL SHORT

PURLIN UNDERNEATH
SHEETING

L " THIS DIMENSION IS CRITICAL
R TO THE PANEL ASSEMBLY



SCREW WOODGRIP 10-16x3/4"

DESCRIPTION

PART NUMBER

H100833

QaTy
35

STEP 64 - RIGHT PANEL ASSEMBLY

- INSERT REMAINING SCREWS TO FASTEN SHEET METAL IN PLACE.

- 314"

833 (x35)
SCREW

106



107



STEP 65 - 12FT ROOF PANEL ATTACHMENT

- THREE PEOPLE ARE HELPFUL FOR THIS STEP.

- POSITION A PERSON ON A LADDER IN THE CENTER OF THE GAZEBO TO HELP SUPPORT THE ROOF PANEL.

- WITH TWO PEOPLE, WORK THE PANEL UP WITHOUT SLIDING OR DRAGGING, UNTIL IT MEETS THE ROCF
SUPPORT FRAME.

- MAKE SURE THE ROOF PAMEL SLIDES UNDERNEATH THE RIDGE CAP.

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

RIDGE PEAK CAP

CRITICAL:

MAKE SURE THE T-NUTS ARE
INSTALLED IN THE H02 BOARDS IN
THE SECOND HOLE DOWN FROM TOP

SUPPORT FRAME

12FT PANEL
ASSEMBLY

108



STEP 66 - 12FT ROOF PANEL ATTACHMENT

QTy

PART NUMEER | DESCRIPTION
2 H100198
2
IF NECESSARY, USE A CLAMP TO HOLD PANEL IN PLACE

WASHER LOCK EXT 8x19
H100378 BOLT WH 5/16x1 3/4 BLK
INSERT BOLTS INTO THE SECOND HOLE FROM THE TOP OF THE H07/H09 BOARDS

HAND TIGHTEN ONLY

z ‘\\\\

"‘-2-
=, -\'-.\_t
';-\cr

198 (x2
WASHER - 8x19
- 378 (x2
BOLT -1 aia"
[
|
*:
l
'r
“+
1

|
109 IIT




110



STEP 67 - LEFT ROOF PANEL ATTACHMENT

- THREE PEOPLE ARE HELPFUL FOR THIS STEP.

- POSITION A PERSON ON A LADDER IN THE CENTER OF THE GAZEBO TO HELP SUPPORT THE ROOF PANEL.

- WITH TWO PEOPLE, WORK THE PANEL UP WITHOUT SLIDING OR DRAGGING, UNTIL IT MEETS THE ROOF
SUPPORT FRAME.

- MAKE SURE THE ROOF PAMNEL SLIDES UNDERNEATH THE RIDGE CAP.

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

CRITICAL.

MAKE SURE THE T-NUTS ARE INSTALLED IN THE
HO0S BOARD AND ROOF SUPPORT ASSEMBLY.

ROOF SUPPORT
ASSEMBLY

LEFT ROOF
PANEL ASSEMBLY

111




STEP 68 - LEFT ROOF PANEL ATTACHMENT

QTY | PART NUMBER | DESCRIPTION
3 | H100195 BOLT WH 5/16x2 3/4 BLK
5 | H100198 WASHER LOCK EXT 8x19
2 | H100205 BOLT WH 5/16x2 1/4 BLK
- IF NECESSARY, USE A CLAMP TO HOLD PANEL IN PLACE.
HAND TIGHTEN ONLY
195 (x3)
BOLT-2 3/4 — 205 (x2)

BOLT-21/4"

198 (x5)
WASHER - 8x19

..
e, %, TR
Y o

LR j’.
s o\
&}

\‘

LY

RS/ AN RN ]! /AN

PN dhoJ |

195
BOLT-2 3/14"

112

>

205
BOLT -2 1/4"




STEP 69 - LEFT ROOF PANEL ATTACHMENT

- THREE PEOPLE ARE HELPFUL FOR THIS STEP.

- POSITION A PERSON ON A LADDER IN THE CENTER OF THE GAZEBO TO HELP SUPPORT THE ROOF PANEL.

- WITH TWO PEOPLE, WORK THE PANEL UP WITHOUT SLIDING OR DRAGGING, UNTIL IT MEETS THE ROOF
SUPPORT FRAME.

- MAKE SURE THE ROOF PANEL SLIDES UNDERNEATH THE RIDGE CAP.
WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

CRITICAL:

MAKE SURE THE T-NUTS ARE INSTALLED IN THE
HO05 BOARD AND ROOF SUPPORT ASSEMBLY.

ROOF SUPPORT ASSEMBLY

LEFT ROOF
PANEL ASSEMBLY

113



STEP 70 - LEFT ROOF PANEL ATTACHMENT

QTY | PART NUMBER [ DESCRIPTION
3 | H100195 BOLT WH 5/16x2 3/4 BLK
5 | H100198 WASHER LOCK EXT 8x19
2 | H100205 BOLT WH 5/16x2 1/4 BLK
- IF NECESSARY, USE A CLAMP TO HOLD PANEL IN PLACE.
HAND TIGHTEN ONLY
195 (x3) T ey

BOLT-2 3/4" = 05 (x2)

BOLT -2 1/4"

198 (x5

/_WA HER - 8x19
I

BOLT-2 3/4'




STEP 71 - RIGHT ROOF PANEL ATTACHMENT

- THREE PEOPLE ARE HELPFUL FOR THIS STEP.

- POSITION A PERSON ON A LADDER IN THE CENTER OF THE GAZEBO TO HELP SUPFPORT THE ROOF PANEL.

- WITH TWO PEQOPLE, WORK THE PANEL UP WITHOUT SLIDING OR DRAGGING, UNTIL IT MEETS THE ROOF
SUPPORT FRAME.

- MAKE SURE THE ROOF PANEL SLIDES UNDERNEATH THE RIDGE CAP.

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

CRITICAL.:
MAKE SURE THE T-NUTS ARE INSTALLED IN THE
HOS5 BOARD AND ROOF SUPPORT ASSEMBLY.

ROOF SUPPORT ASSEMBLY

RIGHT ROOF PANEL
L) ~  ASSEMBLY

115



STEP 72 - RIGHT ROOF PANEL ATTACHMENT

QTY | PART NUMEER | DESCRIPTION

4 H100198 WASHER LOCK EXT 8x18
il H100479 NMUT LOCK 5/16 BLK

] H100480 BOLT WH 5/16x4 3/4 BLK
4 H100770 WASHER FLAT 516 BLK

- IF NECESSARY, USE A CLAMP TO HOLD PANEL IN PLACE.
HAND TIGHTEN ONLY

770 (x4)
WASHER - 5/16
480 (x4) 479 (x4)
BOLT - 4 3/4" LOCK NUT - 5/16"

198 {14} o _’.1___._.1 - ..-f-' = - s T S
WASHER - 8x19 T = 5 Y 7




STEP 73 - RIGHT ROOF PANEL ATTACHMENT

- THREE PEOPLE ARE HELPFUL FOR THIS STEP.

POSITION A PERSON ON A LADDER IN THE CENTER OF THE GAZEBQO TO HELP SUPPORT THE ROOF PANEL.
- WITH TWO PEOPLE, WORK THE PANEL UP WITHOUT SLIDING OR DRAGGING, UNTIL IT MEETS THE ROOF
SUPPORT FRAME.

- MAKE SURE THE ROOF PANEL SLIDES UNDERNEATH THE RIDGE CAP.

WARNING: GLOVES ARE RECOMMENDED WHEN HANDLING STEEL.

CRITICAL:

MAKE SURE THE T-NUTS ARE
INSTALLED IN THE ROOF SUPPORT

RIGHT ROOF PANEL
ASSEMBLY

| &
~

117



STEP 74 - RIGHT ROOF PANEL ATTACHMENT

QTY | PART NUMEBER | DESCRIPTION
4 H100198 WASHER LOCK EXT 8x18
4 H100479 NUT LOCK 5/16 BLK
4 H100480 BOLT WH 5/16x4 3/4 BLK
4 H100770 WASHER FLAT 5/16 BLK
- |[F NECESSARY, USE A CLAMP TO HOLD PANEL IN PLACE.
HAND TIGHTEN ONLY
480 (x4) 770 (x4)
BOLT - 4 3/4' WASHER - 5116
479 (x4)
198 (x4) LOCK NUT - 516"

WASHER - 8x19




STEP 75 - LEFT ROOF PANEL ATTACHMENT

QTY | PART NUMBER | DESCRIPTION

20 H100198 WASHER LOCK EXT 8x18

o o 20 H100415 BOLT WH 5/16x3 3/4 BLK
REPEAT ON ALL FOUR DIAGONAL ROOF JOISTS 50 H100479 NUT LOCK 5/16 BLK

20 H100770 WASHER FLAT 5/16 BLK

HAND TIGHTEN ONLY

R IF HOLES ARE SLIGHTLY OFFSET, USE A
T SCREWDRIVER TO HELP ALIGN, OR DRILL
WITH A 3/8" [10mm] DRILL BIT. THIS WILL
ENABLE THE BOLTS TO BE INSERTED.

770 (x5)
WASHER - 5/16

479 (x5)
LOCK NUT - 5/16"

198 (x5 R TR T
WASHER - 8x19 oW W N

415 (x5)
BOLT - 3 3/4"

T




STEP 76 - ROOF PANEL ATTACHMENT [QTY]PART NUMBER | DESCRIPTION
4 | H100198 WASHER LOCK EXT 8x19
4 H100479 NUT LOCK 5/16 BLK
4 | H100534 BOLT WH 5/16x4 1/2 BLK
4 | H100770 WASHER FLAT 5/16 BLK
— o~ 534 {14}
e BOLT -4 1/2" ATTACH PANEL HARDWARE TO CONNECT
= ‘- LEFT AND RIGHT PANEL TO MIDDLE RAFTER
A IF HOLES ARE SLIGHTLY OFFSET, USE A
= SCREWDRIVER TO HELP ALIGN, OR DRILL

=F
=
=F

WASHER - Bx19

770 (x4)

?”: II!]" WASHER - 516
—

T 479 (x4)
LOCK NUT - 5/16"

HAND TIGHTEN ONLY

WITH A 3/8" [10mm] DRILL BIT. THIS WILL
<71 198 (x4) ENABLE THE BOLTS TO BE INSERTED.

R\ T T T O VTR Y




STEP 77 - ROOF PANEL ATTACHMENT | QTY | PART NUMBER | DESCRIPTION

16 [ H100478 WASHER FLAT 8x27 BLK

8 H100479 NUT LOCK 516 BLK

8 H100881 BOLT WH 5/16x5 BLK
i’ ™ z

E17 COLLAR TIE - WAL1T57T3
(xd) 7 3E"w3 E"xF1 B8 (36xBEx1820)

E19 COLLAR TIE - W4aL18827
(xd) 1 3/A"3 JB"T1 HIA" (I6xB6x1820)

HAND TIGHTEN ONLY .

: 479 (x8)
T LOCK NUT - 5/16

o g IF HOLES ARE SLIGHTLY OFFSET,
USE A SCREWDRIVER TO HELP

““«.\\ . ALIGN
e ——— =y 478 éﬂﬁ 'E17T' BOARDS WILL BE
TR F_.. ' ASHER - 8x27 TOWARD THE OUTSIDE.
2

'E19' BOARDS WILL BE
881 (x8)
BOLT - 5" TOWARD THE INSIDE.

S E17 (xd) E19 (x4)
~ /T COLLAR TIE COLLAR TIE

o " . .

-
- -

e I NN I W WA TR i
LR

LWV - |

[ TT_TTRNIT T}

Ry
W, "..

ATV N R LS VO U N, G L

o A e R

o
[ i ¥ W
L i N I L

T LA WV
A A
I

!
¥



STEP 78 - ROOF PANEL ATTACHMENT GIEY. | PART MUMGER | BEDCRIPTION
8 | H100195 BOLT WH 5/16x2 3/4 BLK
4| H100198 WASHER LOCK EXT 8x19
— 4| H100354 BOLT WH 5/16x6 1/2 BLK
/ \ 8 | H100379 TNUT-5/16" BLK
: : 4 | H100479 NUT LOCK 5/16 BLK
i BRALE - WL eat 4 | H100770 WASHER FLAT 5/16 BLK

(%2) 1 TME"KS 1/4"X36 1/4" {36x1 34x820)

< L%

D10 TRUSS BRACE - WAL20715
(x2) 1 TME"X5 1/4"X36 1/4" (36x134x920)

INSERT T-NUTS FIRST

D10 (x2)
TRUSS BRACE

— s;-i"-:: _. ?l_r,:-.:"‘"‘j 1.‘.

D09 (x2) > 7

TRUSS BRACE ‘ v EE:;‘L[:‘EIE 12"
e, \\ 198 (xd

WASHER - 8x19

- "
770 (x4) l ° s
WASHER - 5/16 - -

479 (xd) .

LOCK NUT - 5/16"

195 (x8

379 (x8)
NUT-5/16"




STEP 79 - ROOF PANEL ATTACHMENT

TIGHTEN ALL THE HARDWARE IN THE ORDER SHOWN BELOW.
START AT THE TOP AND WORK YOUR WAY DOWN.

et JLRIT I TR I TR TR AT TN T AL T TR TOMRET TVREET T AT TUNCET MU AT TOREEE T TUMEAT TOMEAT AT A T T A AT TR R TumIE TR R AT T e
ol ||| (I TIREC I ||| [ TN lII [T lI st ] T | (1T AN IIII (1IN g

: I_\"|' | ||| [N I|| LI I|| 1IN I|| Il ||I|| Il ||Il| I | ||I|| Il ||I|| I TN |I|| [
I— TR ||I|| [T wlll ww 111 (R I M T [

WHM 11N L g 1 11 IIIIIIIJI T4

= |||I||||I|| I||||I||||I|| TN IIIIIIIII I |||I||||Ii [N
llllllllllll ||l|||||| D I | NI
| I T
[T

T

TR T T TS

E| ML

17TTH

I IIIM |I|| Il ||Im| A

F’

i“| 7l UIII Il I|| ||I|| A III LTI II LI LR ||I LI

.-u_‘“—lillll UL TANER TVNMTT TYRRTY T | TNET YRR 1] IIII " — IIII IIIIIIIIII LI 1

.-_'."I [0 TOAT (T DAL TR T TR T TR T TNt IR O I

\

123



., QTY | PART NUMBER | DESCRIPTION
STEP 30 ROOF ASSEMBLY 20 | H100488 BOLT WH 1/4x2 BLK
40 | H100536 SCREW PWH 8x1 1/4 BLK
20 | H100630 WASHER FLAT 8x18 BLK
20 | H100653 NUT LOCK 1/4 BLK

e

Ny

RAFTER CLIP - &4M01228
(x20)  1/18"x4 1/8"x4 716" (1.5x104x4 T1E")

RAFTER CLIPS WILL NOT BE
PLACED ON ALL RAFTERS, ONLY
THOSE WITH THROUGH HOLES.

INSERT BOLTS FIRST
THEN SCREW IN BRACKET g 2 2

536 (x40)
SCREW - 1 1/4"

124

"
"

-‘l‘
.*-

LOCK NUT - 1/4"

630 (x20)
WASHER - 8x19

1228 (x20)
RAFTER CLIP




STEP 81 - ROOF ASSEMBLY QTY | PART NUMBER | DESCRIPTION

16 | H100392 SCREW PWH 8x3/4 BLK

4
Ay,
iy
ty

A4MO1185 CORNER BRACKET
(=4)

REPEAT ON ALL FOUR CORNERS

1185 (x1)

CORNER BRACKET
USING BRACKET AS A GUIDE. DRILL 1/8"
[3 mm)] PILOT HOLES FOR HARDWARE

55

P 392 (xd)
i SCREW - 3/4"

sssss

125



DESCRIPTION

QTY | PART NUMBER
STEP 82 - ROOF As__sEMBLY 8 | H100392

SCREW PWH 8x3/4 BLK

B

A4n01904  SPLICE PLATE
(x2)

REPEAT ON BOTH SIDES

392 (x4)
SCREW - 3/4" ™

é’g L LATE




DESCRIPTION

SCREW WOODGRIP 10-16x3/4"

STEP 83 - ROOF TRIM EmmErE
\\Hx\‘“ | j,,-\\\

A4M03409 DRIP EDGE T
(x8) A4MO03410  DRIP EDGE SPLICE
(x6)

- START ON THE LEFT END OF THE LONG SIDE.
- SLIDE DRIP EDGE PIECES TOGETHER AS SHOWN.
- INSTALL DRIP EDGE UNDER ROOF SHEETING BEFORE INSTALLING SCREWS.
- INSTALL HARDWARE AS SHOWN.
- LOOSEN ROOF SCREWS AS MEEDED.

REPEAT ON OPPOSITE SIDE

833 (x14)
SCREW -3/4"\

START TO LEFT OF FIRST RIE ON
SHEETING. ATTACH AT EVERY

THIRD RIB.
-

1 S

| e ae——

1 —

3409 (x1)
DRIP EDGE

3409 (x1)

DRIP EDGE
o
3410 (x1)
DRIP EDGE SPLICE
3409 (x1)
3410 (x1) DRIP EDGE

DRIP EDGE SPLICE

3410 (x1)

127

DRIP EDGE SPLICE 3409 (x1) \
DRIP EDGE 'y

e e

e e
—

o e e

e -

e




STEP 84 - ROOF TRIM

T,

mmrﬁm DRIP EDGE Sy
(x Sy

- START ON THE LEFT END OF THE SHORT SIDE.
- SLIDE DRIP EDGE PIECES TOGETHER AS SHOWN.

QTY | PART NUMBER | DESCRIPTION

{x2)

14 H100833 SCREW WOODGRIP 10-16x3/4"
A4AMO3410 DRIP EDGE SPLICE

- INSTALL DRIP EDGE UNDER ROOF SHEETING BEFORE INSTALLING SCREWS.

- INSTALL HARDWARE AS SHOWN.
REPEAT ON OPPOSITE SIDE

833 %T
SCREW - 3/4"

3411 (x1)
DRIP EDGE

START TO LEFT OF FIRST RIB ON
SHEETING. ATTACH AT EVERY THIRD RIB. e

3410 (x1) ~
DRIP EDGE SPLICE

3411 (x1)
DRIP EDGE



STEP 85 - ROOF TRIM QTY | PART NUMBER | DESCRIPTION

40 H1007589 SCREW SELF TAPPING 1/4x1
e ‘-\.-\\,H-“ ; ___,-""‘[:"'.-__ Yy _‘__
/ —- - - --"'"—-.________‘__‘_-‘-1
A e
A4MOZEZ2 TRIM SPLICE AAMD2825 EDGE TRIM A4MOZEET EDGE TRIM T -‘L'
(#63) [x4) CORNER SPLICE {x8)

- START ON THE LEFT END OF THE LONG SIDE,

- SLIDE EDGE TRIM PIECES TOGETHER AS SHOWN.

- MAKE SURE ALL PANELS ARE COVERED BEFORE INSTALLING SCREWS.
- INSTALL HARDWARE AS SHOWN.

REPEAT ON OPPOSITE SIDE

o =

759 (x20)

SCREW - 1" START FIRST SCREW AT THE FIRST
HIGH RIB IN SHEETING. ATTACH AT

EVERY OTHER HIGH RIB.

e
e e

e

P p—

e

e

pp—

e
e ———

2825 (x2) T —
EDGE TRIM o Py —
CORNER SPLICE =. s

2822 (x3)
TRIM SPLICE

2887 (x4)
EDGE TRIM

129



STEP 86 - ROOF TRIM

A4MOZEZZ TRIM SPLICE
(x2)

PART NUMBER
20 H100759

DESCRIPTION
SCREW SELF TAPPING 1/4x1

A4MOZ2827 EDGE TRIM
(xd)

- START ON THE LEFT END OF THE SHORT SIDE.
- SLIDE EDGE TRIM PIECES TOGETHER AS SHOWN.
- MAKE SURE ALL PANELS ARE COVERED BEFORE INSTALLING SCREWS.

- INSTALL HARDWARE AS SHOWN.
REPEAT ON OPPOSITE SIDE

759 (x10)
SCREW - 1"

START FIRST SCREW AT THE FIRST
HIGH RIB IN SHEETING. ATTACH AT
EVERY OTHER HIGH RIB.

2821

EDG x'I?F)!IM

2822 (x1)
TRIM SPLICE

130



STEP 87 - ROOF TRIM

A4M02826 CORNER RIDGE
(x4)  CAP LONG

- SLIDE RIDGE CAP ONTO ROOF RIDGE CAP CHANNEL AS SHOWN.

REPEAT ON ALL FOUR CORNERS

2826 (x1)
CORNER RIDGE
CAP LONG




STEP 88 - ROOF TRIM

MI'E'ID‘.‘%&B? CORMER RIDGE CAP SHORT
%

REPEAT ON ALL FOUR CORNERS

2867 Isﬂl-)t
CORNER RIDGE CAP SHORT

132



QTY | PART NUMBER | DESCRIPTION
STEP 89 - ROOF TRIM 12 | H100759 SCREW SELF TAPPING 1/4x3/4

REPEAT ON ALL FOUR CORNERS

RIDGE CAP SPLICE ASSEMBLY
FROM PREVOIUS STEP

759 (x3)
SCREW - 1"

133



STEP 90 - ROOF TRIM

=

(%2)

- SLIDE EDGE TRIM ONTO ROOF RIDGE CAP CHANNEL AS SHOWN. - [ =
- DO NOT PUSH ALL THE WAY TO THE TOP. e,
- FLUSH WITH EDGE OF GAZEBO. - e

REPEAT ON BOTH SIDES

EDGE TRIM

134



QTY | PART NUMBER | DESCRIPTION

STEP 91 = ROOF TRIM 2 H100759 SCREW SELF TAPPING 1/4x1

REPEAT ON BOTH SIDES i

L
759 (x1)
SCREW - 1"




QTY | PART NUMBER | DESCRIPTION
STEP 92 - GAZEBO ASSEMBLY 48 [ H100471 LAG SCREW WH 5/16x1 1/2 BLK

A4MO1794 POST PLATE
(x12) A4MO1793  POST ANCHORING PLATE
(x12)

USE PILOT HOLES IN POSTS TO ATTACH POST PLATES.

T Y

EHEE |
£y
el
- 471 (x48) P I
‘.'/_LﬁuG SCREW - 1 1/2" r N
| | ‘
1793 (x12)

POST ANCHORING PLATE
1794 (x12)
POST PLATE

136



STEP 93 - GAZEBO ASSEMBLY

A4MOZ2158 - BYD ID TAG PATIO
(=1}

QTyY

PART NUMBER

DESCRIPTION

H100202

SCREW PWH 8x5/8 BLK

202 (x4)
SCREW - 5/8"

137

2158 (x1)

BYD ID TAG PATIO




STEP 94 - GAZEBO ASSEMBLY |5 Tiii0020 [ ONGRLTE ANGROR T2

24 H100630 WASHER FLAT 8x19 BLK

- MANUFACTURER RECOMMENDS INSTALLATION ON CONCRETE SURFACE OR CONCRETE POST PADS AS
SHOWN BELOW.

- FOR INSTALLATION ON A WOOD DECK, YOU MUST ENSURE THERE IS AMPLE STRUCTURAL SUPPORT
UNDER DECK. HARDWARE NOT PROVIDED FOR DECK ATTACHMENT.

120 (x24)

CONCRETE SCREW-2" , A

630 (x24)
WASHER - 8x19

PRE-DRILL HOLES FOR CONCRETE ANCHOR USING A 3/16” [5 mm] CONCRETE DRILL BIT.

138



STEP 95 - GAZEBO ASSEMBLY

aQ - h

AADT  MOUNTING BLOCK - WAL20T31
(x2) 2 3/8"x3 Ha"x1 7/16" (BOXUEX3S)

ALIGN PILOT HOLES

Qry

PART NUMBER

DESCRIPTION

H100405

WASHER LOCK EXT 6x15

H100487

LAG SCREW WH 1/4x2 BLK

X
LAG SCREW - 2"

405 (x8)
WASHER - 6x15




STEP 96 - GAZEBO ASSEMBLY (OPTIONAL)

QTY | PART NUMEER | DESCRIPTION
. 8 H100536 SCREW PWH 8x1 1/4 BLK

g A =]
HE : - i
Il = x
2 ull .

e QJ_L_
e | S

AAMOZE0T  FAN MOUNT BRACKET
(x2)

-ATTACH ELECTRICAL BOX (SOLD SEPARATLY) WITH
THE PROVIDED HOLES IN THE FAN MOUNT BRACKET.

-PLACE FAN MOUNT BRACKET ON MOUNTING BLOCK.
-USE AN 1/8" [3mm] DRILL BIT AND DRILL PILOT HOLES

AND ATTACH AS SHOWN.

536 (x8)
SCREW -1 1/4"

N~ [ Y2501 ()
| FAN MOUNT BRACKET

ELECTRICAL BOX
NOT INCLUDED




PowerPort™

9(2)(03413 | ELECTRICAL ENCLOSURE

FOR POWERPORT INSTALLATION REFER TO ASSEMBLY
INSTRUCTIONS THAT COME PACKAGED WITH THE
POWERPORT KIT. INSTALL ON ANY POST THAT IS DESIRED.
FOLLOW DIRECTIONS FOR PROPER INSTALLATION.

141





